 #mc

Babeans

DIESEL TRACTORS

from ISEKI

Tractor | TX1300, (G152) )
TX1300F{G154)
TX15600 (G172)
TX1500F (G174)

TRACTOR for turf commercial and agricultural chores
~ FORM 553533-2 (2/81)

SUPERSEDES 553533-1



o

/ ) ) i | [N J | } I J ; I | ; i 1t 2 ' i Ly > g 3
~— ru\\ f\_ A N A N 11\_ St Nad B Mot Nl Nod BN A N NN S N N N N N N N NG NG N N N N N N N N NG N NG




E NG

N

E



CYLINDER HEAD

Fig. 1

Engine HNo.

1300

43399 and Up

35633 and Up

1500




No. 1

Q'ty

Parts Code Name 1500 | 300 | 1500 Lisoor| Standard Parts Code
1875611 HEAD, CYL ASSY 1 1 5650-040-0281-0
1875617 HEAD, CYL ASSY 1 1 5650-040-0365-0
1875696 GUIDE, VALVE/STD 4 4 4 4 5650-040-4298-0
1875787 CAP, SEALING/25 1 1 1 1 5660-066-5538-0
1875612 GASKET, CYL HEAD 1 1 5650-040-0292-0
1875618 GASKET, CYL HEAD 1 1 5650-040-0374-0
1875751 BOLT/M14 90 6 6 6 6 | M14x90 5660-010-1354-0
1863542 Bolt/M14x97 6| | 6 6 5650-031-6305-0
1875752 BOLT/M10 35 1 1 1 1 | M10%35 5660-010-6089-0
1875614 COVER, ROCKER 1 1 1 1 5650-040-0325-0
1875615 GASKET, ROCKER COVER L o], L 1 1 5650-040-0330-0
1875754 BOLT/M8 16 6 6 6 6 | M8 x16 5660-024-0051-0
1875803 FITTING, WATER OUTLET T Y 1 1 5663-000.5500-0
1876313 GASKET 1 1 1 1 5650-040-5450-0
1875760 BOLT/M8& 30 2 2 2 z | M8x30 5660-024-1257-0
1875867 SWITCH, THERMO 1 1 1 1 5667-970-4210-0
1875613 BOLT/M10 46 1 1 1] 1 M10 x 46 5650-040-0298-0
1875767 NUT/M10 : 1 1 1 1| M10 5660-043-0006-0
1875779 WASHER, SP/M10 1 1 1 1 M10 5660-045-0406-0
1875776 WASHER, PL/MI10 1 1 1 1 | MI10 5660-045-0006-0
1875763 BOLT, STUD/M10 20 2 2 2 2 | M10x20 5660-040-2583-0
1863543 Washer e|le| 6|0 5667-510-2500-0




Fig. 2 CRANK CASE




No. 2

Model & Q'ty

Ref No| Parts Code Name 1500 | 1300% | 1500 [isoor| Standard Parts Code
2- 1 1875604 CASE, CRANK SUB ASSY 1 | 5650-040-0211-0
2- 1-1 1875616 CASE, CRANK SUB ASSY 1 1 5650-040-0351-0
2= 2 1875800 CAP, SEALING R/40 1 1 1 1 5663-000-4270-0
2- 3 1875800 CAP, SEALING LH/40 1 1 1 1 5663-000.4270-0
2- 4 1875606 BEARING, CRANK/STD 1 1 1 1 5650-040-0240-0
2- 4-1 1875607 BEARING, CRANK/0.25U8 1 1 1 1 5650-040-0241-0
2- 4-2 1875608 BEARING, CRANK/0.50US 1 1 1 1 5650-040-0242-0
2- 4-3 1876298 BEARING, CRANK/0.75US 1 1 1 1 5650-040-0243-0
2- 5 1875786 PLUG, EXPANSION/40 1 1 1 1 5660-066-5511-0
2- 6 18756649 SHAFT, GOVERNOR GEAR 1|1 i 1 5650-040-1002-0
2- 7 1875790 BUSHING, KNOCK/12~ 9 2 2 2 2 5661-047-1104-0
z- 8 1875694 BUSHING, KNOCK/12x» 11 2 2 2 2 5650-040-1988-0
2- 9 1875794 PLUG, TAPER/1/8" 2 2 7 2 1/8" 5661-066-1200-0
2-10 1875816 PLUG, TAPER/1 /16" 2 z 2 2 | 1/16" 5663-016-2390-0
2-11 1875870 PLUG, TAPER/1/4" 1 1 1 L /4" 5668-311-0610-0
2-12 1875868 CONNECTOR 1 1 1 1 5668-110-1700-0
e-13 1875738 BOLT, STUD'MS8 * 75 2 2 2 2 | M8x=7s 5651-402-0807-0
2-14
2-15 1875908 BOLT, STUD/MI10 - 25 2 z | 2 2 | M10.x25 5660-040-2585-0
z-16 1875764 BOLT, STUDR/MI2 "~ 65 2 2 2 2 | Ml12%65 5660-040-2621-0
2-17 1875796 PLUG, WATER DRAIN 1 1 1 1 5663-000-2690-0
2-18 1875605 SEAL, OIL 1 | 1 1 5650-040-0235-0
2-19 1875609 HOUSING, BEARING ASSY 1 1 1 1 5650-040-0255-0
2-20 1875606 + BEARING, CRANK/STD 1 | 1 . 5650-040-0240-0
2-20-1 1875607 BEARING, CRANK/0.25US 1 1 1 1 5650-040-0241-0

" 2-20-2 1875608 BEARING, CRANK/0.50US 11 1 1 5650-040-0242-0
2-20-3 1876798 BEARING, CRANK/0.75US 1 1 1 1 5650-040-0243-0
2-21 1875610 BEARING, CRANK THRUST 2 2 2 2 5650-040-0260-0
2-22 1875748 BOLT/MS %20 5 5 5 5 | M8x20 5660-010-1255-0
2-23
2-24
2-25 1876343 BOLT/MI12 % 25 4 | 4 | 4 | 4 | Mizx2s 5660-010-0110-0
z-26 1875683 PLATE, R 1 1 1 1 5650-040-1896-0




Fig. 3 GEAR CASE AND OIL PAN




No. 3

Model & Q'ty
Ref No| Parts Code Name vook | o] 1500 | one Standard Parts Code
3- 1 1875620 CASE, GEAR 1| 1] 1 5650-040-0410-0
3- 2 1875795 PLUG, TAPER/L/2" 1 1 1 1 1/2v 5661-066-1123-0
3- 3 1875765 BOLT, STUD/MS - 22 2 2 2 2| M8x22 5660-040-4526-0
3- 4 1875871 SEAL, OIL 1 1 1 1 5668-313-3900-0
Ks3i3390
3.5 1875621 PACKING/PAPER 1 1 1 1 5650-040-0420-0
3- 6 1875746 BOLT.'M8™ 100 5 5 5 5 M8 X 100 5660-010-0074-0
3- 7 1875744 BOLT /M8~ 45 2 2 2 2 | M8x45 5660-010-0064-0
3-8 1875777 WASHER, PL/MI2 2 2 2 2 | M12 5660-045-0007-0
3-9 1875780 WASHER, SP/MI12 2z 2 2 2 | Ml12 5660-045-0407-0
3-10 1875768 NUT/MI12 2 2 2 2 | M12 5660-043-0007-0
3-11 1875865 COVER, OIL PUMP SHAFT 1 1 1 1 565ﬁ\x‘916l4510-0
3-12 1875866 PACKING/PAPER 1 1 1 1 56/5 -040-1206-0
3-13 1875788 WASHER, PL/M8 8 8 8 8 | M8 5661!.04'5--0035-0
3-14 1875789 WASHER, SP/M8 4 4 4 4 | M8 5661-045-0405-0
3-15 1875766 NUT /M8 4 4 4 4 | M8 5660-043-0605-6
3-16 1875622 OIL PAN ASSY 1 1 1 1 5650-040-0440-0 A
3-17 1875798 PLUG, OIL PAN ASSY 1 1 1 1 5663-000-3180-0 -
3-18 1875797 GASKET 1 1 1 1 “.5'663"-6;]'(.1':312.,0-0
3-19 1875623 PACKING, OIL PAN b ‘_1;/& 1 5650-040“-‘0460-0
3-20 1875754 BOLT/ M8 ' 16 12 12- 12 | 12 | M8x16 5660-024-0051-0
3-21 1863544- Dowel Pin 2 2 2 5663-000-2680-0




| Fig. 4 PISTON AND CRANKSHAFT




REV. 1/81 No. 4
Q'ty
Ref No| Parts Code Name 1900 | vsaoe| 1500 |isnk| Standard Parts Code
4- 1 1875913 PISTON W:PIN/STD 2 2 E 5650-040-6&20-0
4- 1-1 1875915 PISTON W:PIN/0. 2508 z z clhides| 5650-040-6631-0
4- 1-2 1875916 PISTON W:PIN/0. 5005 2 2 pigton 5650-040-6632-0
4- 1-3 1876315 PISTON W:PIN/O, 7505 z z y s 5650-040-6633-0
4- 1-4 1876316 PISTON W:PIN/1. 0008 2 2 5650-040-6634-0
TX 1300 and 1300F Engine S/N 51000 and below
4- 2 NLA RING, PISTON/STD SET 2| 2 |Order 1875913 Piston w/Pin and Rings
4- 2-1 NLA RING, PISTON/0.2508 SET z | 2 |Order 1875915 Piston w/Pin and Rings
4- 2-2 NLA RING, PISTON/0.500S SET 2 2 | Order 1875916 Piston w/Pin and Rings
4- 2-3 NLA RING, PISTON/0.750S SET 2 | 2 {QOrder 1876315 Piston w/Pin and Rings
4- 2-4 NLA RING, PISTON/1.000S SET 2 | 2 |order 1876316 Piston w/Pin and Rings
TX 1300 and 1300F Engine S/N 51001 and above | )
4- 2 1875914 RING, PISTON/STD SET 2z 2 5650-040-6600-0 @)
4- 2-1 1875917 RING, PISTON/0.250S SET 2 2 5650-040-6601-0
4- 2-2 1875918 RING, PISTON/0.500S SET 2 2 5650-040-6602-0 |
4- 2-3 1876317 RING, PISTON/0.7505 SET 2 2 5650-040-6603-0
4- 2-4 1876318 RING, PISTON/1.0005 SET 2 2 5650-040-6604-0
ALL TRACTORS
4- 3 1875811 ROD, CONN ASSY 2| = 5&53-00247000-0
4- 3-1 1875642 ROD, CONN ASSY 2 2 5650-040-0630-0
4- 4 1875806 BOLT, CONN ROD 4 4 5663-000-7030-0
4- 4-1 1876312 BOLT, CONN ROD 4 | 4 5650-040-4539-0
4- 5 1875807 NUT 4 4 5663-000-7040-0
4- 6 1876299 BRG, ROD/STD SET 2 2 5650-040-0690-0
4- 6-1 1876300 BRG, ROD/0.25US SET 2 2 5650-040-0691-0
4- 6-2 1876301 BRG, ROD/0.50US SET 2| 2 5650-040-0692-0
4+ 6-3 1876302 BRG, ROD/0.75US SET 2 2 5650-040-0693-0
4- 7 1875631 CRANKSHAFT 1 1 5650-040-0554-0
4- 7-1 1875632 CRANKSHAFT 1 i 5650-040-0557-0
4- 8 1875639 PLATE 1 1 1 1 5650-040-0580-0
4- 9 1875781 KEY, WOODRUFF/5 22 2 2 2 2 |5 22 5660-047-6216-0
4-10 1875633 GEAR, CRANK 1 1 ! 1 5650-040-0560-0
4-11 1875638 PIECE, DISTANGE 1 1.] 1 1 5650-040-0578-0
4-12 1875637 PULLEY, CRANK 1 1 1 1 5650-040-0574-0
4-13 1875881 WASHER, PL 1 1 1 1 5669-624-1200-0
4-14 1875909 NUT/M24 1 1 1 1| M24 5660-043-0733-0
4- 0-1 1875640 FLYWHEEL ASSY 1 1 1 i 5650-040-0590-0
4-15 FLYWHEEL 1 1 1 1




Fig. 4 PISTON AND CRANKSHAFT




REV, 1/81 No. 4
Q'ty

Ref No| Parts Code Name fom | 5| 1500 Listor| Standard | Parts Code
4-16 1875805 GEAR, RIﬁG 1 1 1 1 5663-000-6120-0
4-17 18755#1 BUSH, CLUTCH SHAFT 1 1 1 1 5650-040-0610-0
4-18 1875815 WASHER, SP/MI12 4 4 4 4 | M2 5663-014-2360-0
4-19 1875810 BOLT/ML2 . 30 4 14 4 | 4 | wMl12 30 5663-002-6200-0
4-20 1871507 SHAFT, ENGINE PTO 1 1 1 1 1427-102-0010-0
4-21 1871508 BOL,.T/MID 25 3 3 3 3 | M10 25 1427-102-0020-0
4-22 1860404 WASHER, SP/MI10 3 3 3 3 | Ml0 V40116-001000
4-23 WIRE/1 250 1 1 1 1 |1 250 V59013-102500

TX 1500 and 1500F Engine S/N 32790 and below
4-24 NLA PISTON W:PIN/STD 2| 2 Order 1861007
4-24-1 1875625 PISTON W:PIN/0. 2505 | 2 2 5650-040-0471-0 AL/
4-24-2 1875626 PISTON W:PIN/0.5008 1 2 2 5650-040-0472-0 WNLA
4.24-3 1875902 PISTON W:PIN/0. 7508 | 2] 2 5650-040-0473-0 WUA
4.24-4 1875903 PISTON W:PIN/1. 0008 i 2 2 5650-040-0474-0 MLA
4-25 1876303 RING, PISTON/STD SET ‘ g1 2 5550;040-0305-0
4-25.1 1876304 RING, PISTON/0.2505 SET 2|2 5650-040-0806-0
4-25-2 1876305 RING, PISTON/0.5005 SET 2 2z 5650-040-0807-0
4-25-3 1876306 RING, PISTON/0.7508 SET 2 2 5650-040-0808-0
4-25-4 1876307 RING, PISTON/1.0008 SET _ 2 2 5650-040-0809-0
TX 1500 and 1500F Engine S/N 32791 and above
4-24, 1861007  PISTON W:PIN/STR w/RINGS 2 2 ‘ ‘553
4-24-1 1861008 PISTON W:PIN/0, 2505 w/RINGS 2 2 djou
4-24-2 1861009 PISTON W:PIN/0,5005 W/RINGS 2 2
4-24-3 1861010 PISTON W:PIN/0. 7505 W/KINGS 2 2
4-24-4 1861011 PISTON W:PIN/1.0008 w/RINGS 2 2
4-25 1861002 RING, PISTON/STD SET 2 2 5650-040-bG05-0 L
4-25-1 1861003 RING, PISTON/0.250S SET |2 2 5650-040-6b0b -0
4-25-2 1861004 RING, PISTON/0.500S SET 2 z 5650-040-L607-0
4-25-3 1861005 RING, PISTON/0. 7508 SET 2 2 5650-040-608-0
4-25-4 1861006 RING, PISTON/1.000S SET 2 2 5650-040-6409 -0
ALL TRACTORS

4-26 1875869 CLIP, PISTON PIN 4 4 5668-221-2510-0
4-27 1875643 BRG, ROD/STD SET 2 2 5650-040-0650-0
4-27-1 1875644 BRG, ROD/0.25US SET 2 2 5650-040-0651-0
4-27-2 1875645 BRG, ROD/0.50US SET 2 z 5650-040-0652-0
4-27-3 1875906 BRG, ROD/0.75US SET 2z 2 5650-040-0653-0

10

A



11.

- Fig. 5 TIMING SYSTEM




No.5

Model & Q'ty
Ref No| Parts Code Name 1300 | 1300+ | 1500 |1s00k| Standard Parts Code
5- 1 1875652 CAMSHAFT 1 | 1 1 5650-040-0713.0
G 2 1875910 KEY, WOODRUFF 5 - 16 1 1 1 1 516 5660-047-6214-0
5- 3 1875653 GEAR, CAMSHAFT i 1 1 1 5450-040-0720-0
5. 4 1875678 GEAR, PRESS OIL PUMP 1 1 | 1 5650-040-1200-0
5.5 1875864 BEARING, RB 2 2 2 2 5667-831-1600-0
5- 6 1875697 TAPPET ¢ 4 4 3 5650-040-4760-0
5. 7 1875654 ROD, PUSIH 4 1 4 4 5650-040-0740-0
5- 8 1875877 ARM. ROCKER W:BUSH 4 4 4 4 5669-432-2230-0
5- 9 1875863 SCREW, ADJUST 1 { 4 1 5667-231-2200-0
5-10 1875771 NUT, JAM'MIO + 4 4 4 | Ml0 5660-041-07206-0
5-11 1875891 SHAFT, ROCKER ASSY 1 1 1.] 1 5650-040-0775-0
5-12 1875808 SPRING, ROCKER SHAFT 1 1 1 1 5663-000-9630~0
5-13 1875657 STAY, ROCKER F L 1 1 1 5650-040-0780-0
5-14 1875658 STAY, ROCKER R 1 1 1 1 5650-040-0785-0
5-15 1875757 BOLT ‘MY - 16 ! 1 1 i M8 * 16 5660-024-1251-0
5-16 18757872 RING, SNAP 19 2 2 2 2 19 ” 5660-052-2010-0
5-17 18757789 WASIER, SP'MI10 2 2 2 2 | Mmto 5660-045-0406-0
5-18 1875911 BOLT MI10 - 80 2 2 2 2 | M10- 80 5660-010-1299-0
5-19 1875882 SEAL, VALVE STEM 4 4 4 4 5669-631-2910-0
5-20 1875655 VALVE, INLET 2 2 2 i 5650-040-0750-0
5-21 1875656 VALVE, EXH 2 2 2 2 5650-040-0755-0
5-22 1875801 SPRING, VALVE 4 1 4 4 5663-000-5000-0
5-23 1875812 RETAINER, SPRING 4 4 4 4 5663-005-5050-0
5-24 1875802 LOCK, RETAINER 8 8 8 8 5663-000-5060-0

12



13

Fig. 6 OIL PUMP AND OIL FILTER




REV. 1/81

No. 6

Model & Q'ty

Ref No| Parts Code Name 1500 | 13005 | 1500 |1s60¥| Standard Parts Code-
6- 1 1875679 BODY, OIL PUMP 1 1 1 5650-040-1211-0
6- 2 1875680 GASKET, PUMP BODY 1 1 1 5650-040-1218-0
6- 3 1875681 ROTOR ASSY 1 1 1 5650-040-1224-0
6- 4 1875682 COVER 1 1 1 5650-040-1251-0
6- 5 1875791 BALL/5/16" 1 1 1 5/16" 5661-054-0010-0
6- 6 1875683 SPRING, OIL RELIEF 1 1 1 5650-040-1260-0
6- 7 1875785 PLUG 1 1 1 5660-066-5002-0
6- 8 1875784 GASKET/10 1 1 1 5660-066-0033-0
6- 9 1875878 SHAFT, OIL FILTER 1 1 1 5669-461-4010-0
6-10 1875736 PLUG, TAPER/1/8" Lo 1 1/8" 5650-900-3010-0
6-11 1875684 O-RING 1 1 1 5650-040-1266-0
6-12 1875778 WASHER, SP/MB8 3 3 3 M8 5660-045-0405-0
6-13 1876346 BOLT SEMS 3 3 3 M8 x50 5660-024-1263-0
6-14 1863399 FILTER, OIL ASSY 1 1 1
6-15 1875686 SCREW, OIL 1 1 1 5650-040-1282-0
6-16 1875739 WASHER, SEAL/MI12 1 1 1 Mlz 5651-661-1200-0 .
6-17 1876347 NUT/MI12 1 i 1 Miz 5660-043-0727-0
6-18 1875685 CAP, OIL FILLER ASSY 1 1 1 5650-040-1271-0
6-19 1875862 GASKET, CAP 1 1 1 5667-211-4501-0
6-20 1875687 PIPE, OIL ASSY 1 1 1 5650-040-1290-0
6-21 1875895 BOLT, EYE/MS8 1 1 1 M8 566’3‘-&65-0101-0
6-22 1875783 GASKET/M8 2 2 2 M$ 5660-066-0032-0
6-23 1875809 SWITCH, OIL PRESS 1 1 1 5663-021-5660-0

14



Fig. 7 FUEL SUPPLY SYSTEM

KE70-11GF
KE75-11GF

Engine

15



REV. 1/81

No.7

Q'ty
Ref No| Parts Code Name 300 | ok | 150 |1stor| Standard | Parts Code
7- 1 1875659 FILTER, FUEL ASSY 1 1 1 1 5650-040-0861-0
7- 2 1875660 CLAMP 1 1 1 1 5650-040-0880-0
7- 3 1875755 BOLT/M6 12 1 1 1 1| Mé6x12 5660-024—1225-0
7- 4 1875774 WASHER, PL/Mb6 1 1 1 1| Mé 5660-045-0004-0
7.5 1875661 PIPE, FUEL ASSY 1 1 1 1 5650-040-0904-0
7- 6 1876353 PUMP, FUEL INJECTION 1 1 5650-040-0933-0
7- 6-1 1876352 PUMP, FUEL INJECTION 1 1 5650-040-0924-0
7- 1 1875739 WASHER/M12 2 2 2z 2 | M2 5651-661-1200-0
7- 8 1876309 SHIM, ADJ AR | AR | AR | AR 5650-040-2940-0
7- 8-1 1876310 SHIM, ADJ AR | AR | AR | AR 5650-040-2941-0
7- 8-2 1876311 SHIM, ADJ AR | AR | AR | AR 5650-040-2942-0
7-8a 1863570 Shim/t=0.2 AR| AR | AR| AR 5650-040-0941-0
1876309 Shim/t=0.3 AR| AR | AR| AR 5650-040-0942-0
1863572 Shin/t=0.4 AR| AR | AR| AR 5650-040-0943-0
1876310 Shin/t=0.5 AR| AR | AR| AR 5650-040-0944-0
1863574 Shim/t=0.6 AR| AR | AR| AR 5650-040-0845-0
1863575 Shim/t=0.7 AR{ AR | AR]| AR 5650-040-0946-0
1863576 Shim/t=0.8 AR| AR | AR] AR 5650-040-0947-0
1863577 Shim/t=0.9 ARy AR | AR| AR 5650-040-0948-0
1876311 Shim/t=1.0 AR] AR | AR] AR 5650-040-0949-0
7- 9 1875743 BOLT/M8 20 4 4 4 4 | M8xz20 5660-010-0055-0
7-10 1875666 PIPE, INJ NO. 1 ASSY 1 1 1 1 5650-040-0962-0
7-11 1875667 PIPE, INJ NO.2 ASSY 1 1 1 3 5650-040-0967-0
7-12 1875859 CLAMP 1 1 1 1 5664-140-3600-0
7-13 1875860 CLAMP 1 1 1 1 5664-140-3700-0
7-14 1876344 BOLT/Mé 18 1 1 1 1 | M6x18 5660-024-1226-0
7-15 1875695 NOZZLE W:HOLDER ASSY 2 2 2 2 5650-040-2971-0
7-16 1875861 GASKET/27 2 2 2 2 | 27 5666-515-4300-0
7-17 1875600 BOLT/MB 45 4 4 MB x 45 5660-010-1264-0
7-17-1 1875912 BOLT/M8 45 4 4 | M8x45 5660-010-1266-0
7-18 1876354 PIPE, RETURN ASSY 1 1 1 1 5650-040-0987-0
7-19 1875792 PIPE, FUEL/270 1 1 1 1| 270 5661-060-2045-0
7-20 1875793 CLAMP, HOSE/13 1 1| 2| 2z |13 5661-,066-0004-5:' '
7-21 1863545 Collar, Unicn 1 1 1)1 5650-030-4916-0

16



Fig. 7A FUEL SUPPLY SYSTEM

Engine  KE70-11GE
KE75-11GE

15A



REV. 1/81 No.7
Q'ty
Ref No| Parts Code Name 1500 | t300F | 1500 |1500F| Standard Parts Code
TA- 1 1876439 Filter, Fuel Ass'y 1 1 111 5650-040-0862-0
TA- 2 1863585 ~Body, Filter SubAssy| 1 1 111 5650-040-0866-0
7A- 3 1863586 -Spring, Valve i 1 111 5650-040-4873-0
7ﬁ; & 1863587 -0-ring, Yalve 1 1 111 5650-040-4874-0
JA- 5 1863588 -Lever 1 1 111 5650-040-4871-0
TA- 6 1863589 -Screw 1 1 111 5650-040-4875-0
TA- 7 1863590 -Cup, Filter 1 1 111 5650-040-0889-0
7A- 8 1863591 -Nut, Ring 1 1 111 5650-040-4877-0
7A- 9 1863592 -0-ring, Filter Cup 1 1 1 {1 5550—04ﬁ—4878ﬂ0
7A-10 1876440 —Element 1 1 111 5650-040-4879-0
7A-11 1863594 -0-ring 1 1 111 5550—040—4881—0l
7A-12 1863595 -Packing 2 2 2] 2 5650-040-4884~0
7A-13 1863596 ~Screw 1 1 1)1 5650-040-4800-0
TA-14 1863597 Support 1 1 111 5650-040-0881-0
7A-15 1863598 Bolt, Sems/M10x20 pJ 2 2|2 5660-024-0080-0
7A-16 1863599 Pipe,Fuel Assy/6x210 |1 1 111 5650-040-0909-0
7A-17 1863545 Collar, Union 1 1 111 5650-030-4916-0
1 1)
7A-18 | t8T5E66 Pipe,Inj.No. 1 Assy |1 |1 | 1{1 5650-040-0916-0
7A-19 | 1326667 Pipe,Inj.No. 2 Assy |1 |1 | 1]1 5650-040-0918-0
@1‘;4&

16A



17

Fig. 8 FUEL INJECTION PUMP




No. 8

Q'ty
Ref No| Parts Code Name 500 | 1500 | 1500 | 1500 Standard Parts Code
8- 0-1 1876353 PUMP, FUEL INJ ASSY 1 1 5650-040-0933-0
8- 0-1-1 1876352 PUMP, FUEL INJ ASSY 1 1 5650-040-0924-0
8- 1 PLATE, NAME 1 1 5650-050-1051-0
8- 1-1 PLATE, NAME 1 1 5650-050-1052-0
8- 2 1875727 RIVET 2 2 2 2 5650-050-0429-0
8- 3 1875702 HOLDER, DEL VALVE 2 2 2 2 5650-050-0224-0
8- 4 1875703 HOUSING, SUB ASSY 1 1 1 1 5650-050-1097-0
8- 5 1876336 SPRING, DEL VALVE 2 2 2 2 5650-050-1047-0
8- 6 1875722 PACKING 2 2 2 2 5650-050-0336-0
8- 7 1876335 VALVE, DEL SUB ASSY 2 2 2 2 5650-050-1046-0
8- 8 1875706 ELEMENT, SUB ASSY 2 2 1 t 5650-050-0228-0
8- 9 1875707 SLEEVE, PLUNGER 2 2 73 2 5650-050-1185-0
8-10 1875723 SEAT, SPRING UP 2 2 2 2 5650-050-1098-0
8-11 1875724 SPRING, PUMP PLUNGER 2 2 2 z 5650-050-0360-0
8-12 1875721 SEAT, SPRING LW 2 2 2 2 5650-050-0316-0
8-13 1875720 PLATE, SHIM AR | AR | AR | AR 5650-050-0299-0
8-13-1 1876324 PLATE, SHIM AR | AR | AR | AR 5650-050-0309-0
8-13-2 1876325 PLATE, SHIM AR | AR | AR | AR 5650-050-0310-0
8-13-3 1863546 PLATE, SHIM AR | AR | AR | AR 5650-050-0311-0
8-13-4 1863547 Plate, Shinm AR| AR|AR | AR 5650-050-0312-0
8-13-5 1863548 Plate, Shinm AR| AR| AR | AR 5650-050-0314-0
B-14 1875708 TAPPET, SUB ASSY 2 2 2 2 5650-050-0230-0
8-15 1875709 PIN, TAPPET GUIDE 2 2 2 2 5650-050-0231-0
B-16 1875710 PLATE 1 1 i 1 5650-050-0232-0
8-17 1875717 RACK, CONTROL 1 1 i 1 5650-050-0277-0
8-18 1875731 WASHER 1 1 1 1 5650-050-0114 -0
8-19 1875725 SCREW, AIR BLEEDER 1 1 1 1 5650-050- 1152 -0
8-20 1875726 SCREW, FOLLOW 1 1 1 1 5650-050-0403-0
8-22 1875711 BOLT 1 1 1 1 5650-050-0234-0
8-23 1876339 WASHER, SP 1 1 1 1 5650-050-1078-0
8-24 1876338 PLATE ASSY 1 1 1 1 5650-050-1077-0
8-25 1876337 SPRING, RETURN 1 1 1 1 5650-056-1183~0
8-26 1875728 PIN, SPLIT 1 1 1 1 5650-050-0431-0
§-27 1875730 O-RING 2 2 2 | 2 5650-050-0438-0
8-28 1875737 WASHER, PLATE AR | AR | AR | AR 5650-900-5010-0
8-28-1 1876340 WASHER, PLATE AR | AR | AR | AR 5650-900-5020-0
8-28-2 1876341 WASHER, PLATE AR | AR | AR | AR 5650-900-5030-0

18



19

Fig. 8 FUEL INJECTION PUMP




No.8-

Model & Q'ty
Ref No| Parts Code Name Yot | o] 1500 |iowe Standard Parts Code
8-28-3 1876342 WASHER, PLATE AR | AR | AR | AR 5650-900-5040-0
8-29 1875714 STOPPER AR | AR 5650-050-0237-0
B-29-1 1876319 STOPPER AR | AR 5650-050-0243-0
8-29-2 1876321 STOPPER AR | AR 5650-050-0247-0
8-29-3 1876322 STOPPER AR | AR 5650-050-0249-0
8-29-4 1875715 STOPPER AR | AR 5650-050-0244-0
8-29-5 1876320 STOPPER AR | AR 5650-050-0246-0
8-30 1875716 WASHER, PLATE I 1 1 1 5650-050-0250-0
8-31 1875715 STOPPER AR | AR 5650-050-0244-0
8-31-1 1876320 STOPPER AR | AR 5650-050-0246-0
8-31-2 1875719 STOPPER AR | AR 5650-050-0288-0
8-31-3 1876323 STOPPER AR | AR 5650-050-0293-0
8-32 1863549 Stopper (1300) AR| AR 5650-050-1111-0
8-32-1 1863550 Stopper (1300) AR| AR 5650-050-1112-0
§-32-2 1863551 Stopper (1300) AR| AR 5650-050-1113-0
8-32-3 1863552 Stopper (1300) AR| AR 5650-050-1114-0
8-32-4 1863553 Stopper (1300-1500) | AR| AR| AR | AR 5650-050-1115-0
8-32-5 1863554 Stopper (1300-1500) AR| AR| AR | AR 5650-050-1116-0
8-32-6 1863555 Stopper (1300-1500) AR| AR| AR | AR 5650-050-1117-0
§-32-7 1863556 Stopper (1300-1500) AR| AR| AR | AR 5650-050-1118-0
8-32-8 1863557 Stopper ‘(1300—1500) AR | AR| AR | AR 5650-050-1119-0
8-32-9 1863558 Stopper (1500) AR | AR 5650-050-1131-0
8-32-10 1863559 Stopper (1500) AR | AR 5650-050-1132-0
8-32-11 1863560 Stopper (1500) AR | AR 5650-050-1133-0
8-32-12 1863561 Stopper (1500) AR | AR 3650-050-1134-0

20



Fig. 9 NOZZLE AND NOZZLE HOLDER

-

21



Rev. 1/81 No. 9

Ref No.[ Parts No. Description %Oggi ?{i glfgnt Parts No.

Ref NO| Piéces NO. Désignation L e e Piéces NO.
9- 0-1 1875695 NOZZLE W:HOLDER ASSY 2 2 2 2 5650-040-2971-0
9- 1 1875735 BODY, NOZZLE HOLDER 2 2 2 2 5650-050-0910-0
9. 2 1875698 PIN, PRESS 2 2 z 2 5650-050-0135-0
9- 3 1875699 SPRING, PRESS 2 2 2 2 5650-050-0136-0
9- 4 1875734 NIPPLE, SUB ASSY 2 2 2 2 5650-050-0909-0
9- 5 1875733 NUT, NOZZLE RETAIN 2 2 2 2 5650-050-0908-0
9. 6 1875732 WASHER/, Q400 AR | AR | AR | AR 5650-050-0785-0
9. 6-1 1876327 WASHER/.050" AR | AR | AR | AR 5650-050-0786-0
9. 6-2 1876328 WASHER/.053" AR | AR | AR | AR 5650-050-0787-0
9- 6-3 1876329 WASHER/. 0341 AR-| AR AR AR 5650-050-0795-0
9. 6-4 1876330 WASHER/.035" AR AR AR AR 5650-050-0796.0
9- (-5 1876331 WASHER/. 040N AR AR AR AR 5650-050-0797-0
9. 66 1876332 WASHER/.038" AR AR | AR | AR 5650-050-0798-0
9- 6-7 1876333 WASHER/,002" AR AR AR | AR 5650-050-0799-0
9- 7 1875602 NOZZLE ASSY z 2 2 2 5650-030-0152-0
9- 8 1875700 PIECE, DISTANGCE 1 1 Z 2 5650-050-0137-0
9. 9 1875731 WASHER 1 1 4 4 5550-050-0441-0
9-10 1876334 FLANGE 2 2 2 2 5650-050-0907-0

22



23

Fig. 10 GOVERNOR




No.

10

Model & Q'ty

Ref No| Parts Code Name 1300 | 1300% | 1500 |1s00F| Standard Parts Code
10- 1 1875670 GEAR, GOVERNOR | 1 1 1 5650-040-1006-0
10- 2 1875896 RING, SNAP/2 1 i 1 1 2 5660-052-2011-0
10- 3 1876355 WEIGHT, GOVERNOR ASSY 1 1 1 1 5650-040-0995-0
10- 4 1875676 SHAFT, SLIDING ASSY 1 1 5650-040-1072-0
10- 5 1875755 BOLT ‘M6 12 2 2 2 2 | M6x~12 5660-024-1222-0
10- 6 1875761 SHAFT, GOVERNOR 1 1 1 1 5650-040-1010-0
10- 7 1875671 LEVER, FORK 1 1 1 1 5650-040-1020-0
10- 8 1875756 BOLT/M6 14 1 1 1 1 Mé ~ 14 5660-024-1224-0
10- 9 1875876 PIN, GROOVED 1 1] 1 5668-712-6300-0
10-10 1875672 LEVER, SPRING 1 1 1 1 5650-04-0-102?-0
10-11 1875778 WASHER, SP/MS8 1 1 1 1 M8 5660-045-0-4105-0
10-12 1875779 NUT, JAM/MS 1 1 1 1 M8 5660-043-0725-0
10-13 1875674 LEVER, SPEED CONTROL 1 1 1 1 5650-040-1032-0
10-14 1875876 PIN, GROOVED 1 B 1 1 5668-712-6300-0
10-15 1875673 LEVER, SPRING 1 1 1 1 5650-040-1028-0
10-16 1875778 WASIER, SP’/M8 1 1 1 1 MB 5660-045-0405-0
10-17 1875770 NUT, JAM M8 1 1 1 1 M8 ‘5660-043-0725-0
10-18 1875675 SPRING, GOVERNOR 1 1 1 1 5650-04‘0-1063-0
10-19 1875677 BOLT 1 1 | 1 5650-040-1080-0
10-20 1875769 NUT, JAM/Mé6 1 1 1 1| M6 5660-043-0724-0
10-21 1875741 WIRE, LOCK 1 1 1 1 5651-993-0014-0
10-22 1875740 METAL, SEALING 1 1 1 1 5651-992-0000- |
10-23 1863602 0-ring 1 1 111 5660-052-0002-0

24



WATER PUMP

Fig. 11

25



No.11

Model & Q'ty

TX | TX TX

Ref No| Parts Code Name 1a06 |1soie) 15 Lisok|  Standard Parts Code
11- 1 1876308 PUMP, WATER ASSY 1 1 1 1 5650-040-1401-0
11- 2 187'5887 FITTINC;. WATER PUMP 1 1 1 1 5669-671-1620-0
11- 3 ! 1875886 GASKET, WATER PUMP 2 z 2 2 5669-671-1420-0
11- 4 1875872 BOLT/MS8 x 95 1 1 1 1 | M8x95 5668-313-4200-0
11- 5 1875745 BOLT/MS8 % 75 2 2 2 2 | M8x75 5660-010-0070-0
11- 6 1875775 WASHER, PL/MS8 3 3 3 3 M8 5660-045-0005-0
11- 7 1875778 WASHER, SP/M8 3 3 3 3 | M8 5660-045-0405-0
11- 8 1875889 PULLEY, WATER PUMP 1 1 1 1 5669-674-0510-0
11- 9 1875890 FAN, COOLING/290-4N.5§ 1 1 1 1 5669-674-4000-0
11-10 1875755 BOLT/M6 % 12 4 4 4 4 Mé6 x12 5660-024-1223-0
11-11 1875813 BELT, FAN/870 HM 1 1 1 1] 870 5663-030~-7680-0
11-12 1863562 Water Pump Ass'y 111 1 1 5650-040-14062=0
11-13 1876313 Gasket 11 1|1 5663-000-5510-0
11-14 1875760 Sems Bolt M8x28 7T 212 2 2 5660-024-1256-0
11-15 1863563 Water Qutlet Fitting 111 1 1 5663-008-7710-0
11-16 1876313 Gasket 111 1 1 5663-000-5510-0
11-17 1863564 Thermostat 1] 1 1 1 5663-001-3700-0
11-18 1863565 Fitting, Sub Ass'y 1] 1 1 1 5650-040-1416-0
11-19 1863566 Joint, Water Hose 1)1 1 1 5650-040-9311-0
11-20 1863567 Bolt, Sems/M8x28 7T 2| 2 2 2 5660-024-1256-0
11-21 1863568 Hose, By-Pass Ass'y 111 1 1 5650-040-1482-0
11-22 1863569 Clamp, Hose/15 2] 2 2 2 5661-066-1006-0

76






No.12

Model & Q'ty

Ref No| Parts Code Name 1500 | 1a00¢ | 1500 |1s00¢| Standard Parts Code
12 1 1875688 PIPE, INLET 1 1 1 1 5650-040-1312-0
12- 2 1875883 PIPE 1 1 1 1 5669-644-1710-0
15 3 1875873 GASKET 1 1o 1 5668-344-2210-0
12- 4 1875747 BOLT/MI10 -~ 25 2 2 2 2 | M10 %25 5660-010-0085-0
12- 5 1875619 PIPE, AIR BREATHER 1 1 1 1 5650-040-0380-0
12- 6 1875627 GASKET, EXH PIPE 2 2 2 2 5650-040-0481-0

28



29

Fig. 13 ELECTRIC EQUIPMENT




No.13

Model & Q'ty

Ref No| Parts Code Name 1a00 | 1300%] 1500 |isoak| Standard Parts Code
13- 1 1875814 ALTERNATOR ASSY 1 1 1 5663-0}11-5000-0
13- 2 1875691 COVER, ALTERNATOR 1 P 5650-040-1664-0
13- 3 1875899 BOLT 1 1 1 5663-011-5110-0
13- 4 1875907 SHIM AR | AR | AR | AR 5663-001-5170-0
13- 5 1875775 WASHER, PL/M8 1 1 1 M8 5660-045-0005-0
13- 6 1875778 WASHER, SP/M8 1 1 1 M8 5660-045-0405-0
13- 7 1875766 NUT/M8 1 1 1 M8 5660-043-0005-0
13- 8 1875692 BRACE, ALTERNATOR 1 1 1 5650-040-1670-0
13- 9 1876345 BOLT/M8 x 20 1 1 1 M8 % 20’ 5660-024-1253-0
13-10 1875799 WASHER, PL/M8 1 1 1 M8 5663-000-4250-0
13-11 1875759 BOLT/MS8 X 25 1 1 1 M8 x 25 5660-024-1255-0
13-12 1875690 PLUG, GLOW 2 | 2| z 5650-040-1621-0
13-13 1875742 GASKET, GLOW PLUG 2 2 5653-130-1132-0
13-14 1875885 WIRE, GLOW PLUG 1 1 1 5669-670-2600-0
13-15 1875689 STARTER ASSY 1 1 1 5650-040-1600-0
13-16 1875775 WASHER, PL/M8 1 1 1 M8 5660-045-0005-0
13-17 1875778 WASHER, SP/M8 1 1 1 M8 5660-045:0405-0
13-18 1875772 NUT/M8 1 1 1 M8 5660-043-0841-0
13-19 1875778 WASHER, SP/M10 1 1 1 M10 5660-045-0406-0
13-20 1875773 NUT/M10 T R T M10 5660-043-0842-0
13-21 1875879 REGULATOR, VOLTAGE 1 1] 1 5669-480-9100-0
13-22 1875874 LAMP, GLOW 1 1 1 5668-370-3500-0
13-23 1860403 WASHER, SP/M8 1 M8 V40116-000800

13-24 1860310 NUT /M8 1 M8 Vv30226-000800

13-25 1860401 WASHER, SP/M5 1 M5 V40116-000500

13-26 1860302 NUT 1 M5 V30026-000500

30



31

Fig. 14 ALTERNATOR




No. 14

Model & Q'ty

RefNo| Parts Code Name ot | nobge] 1o 08| Standard Parts Code
14- ©-1 1875814 ALTERNATOR ASSY 1 1 1 12V, 35A 5663-011-5000-0
14- 1 1875840 NUT 1 1 1 5663-604-0320-0
14- 2 1875837 WASHER, SP 1 | 1 5663-604-0230-0
14- 3 1876350 PULLEY 1 1 1 5663-604-2800-0
14- 4 1876349 FAN 1 1 1 5663-604-2290-0
14- 5 1875846 FRAME, DRIVE END ASSY 1 1 1 5663-604-0850-0
14- 6 1875839 FELT, OIL 1 1 1 5663-604-0310-0
14- 7 1875835 COVER, FELT 1 1 1 5663-604-0070-0
14- 8 1875842 BEARING, RB 1 1 1 5663-604-0340-0
14- 9 1875836 PL.—\ITI-I, RETAINER 1 1 1 5663-604-0080-0
14-10 1876351 COLLAR, STEEL 1 1 1 5663-604-8450-0
14-11 1875838 BOLT, THROUGH 3 3 3 5663-604-0280-0
14-12 1875900 COLLAR, STEEL 1 1 1 5663-604-0370-0
14-13 1875845 ROTOR ASSY 1 1 1 5663-604-0830-0
14-14 1875841 BEARING, RB 1 1 1 5663-604-0330-0
14-15 1875854 STARTER ASSY 1 1 1 5663-604-1980-0
14-16 1875853 FRAME, R END ASSY 1 1 1 5663-604-1940-0
14-17 1875850 FIN, RECTIFIER HOLDER 1 1 1 5663-604-1890-0
14-18 1875848 WASHER, INSULATOR 1 1 1 5663-604-1150-0
14-19 1875849 FRAME, R END 1 1 1 5663-604-1170-0
14-20 1875855 Busfi, INSULATOR z 2 2 5663-604-2260-0
14-21 1875851 IHOLDER, BRUSH ASSY 1 1 1 5663-604-1920-0
14-22 *BRUSH, SPRING 2 2 2

14-23 * BRUSH 2 2 2

14-24 1875852 COVER, R END 1 1 1 5663-604-1930-0
14-25 1875844 CONDENSER 1 1 L 566 4-604 - 0800- 0
14-26 1860302 NUT “‘M5 1 1 1 M5 V10026-000500
14-27 1860401 WASHER, SP'MS 1 1 L Ms vqonb-oobson

32



15 STARTER

Fig.

33



No.15

‘. Q'ty

Ref No| Parts Code Name 1500 | 500 | 1506 |1soar| Standard Parts Code
15- 0-1 1875689 STARTER ASSY 1 1 1 1 5650-040-1600-0
15- 1 1875832 SCREW SET 1. 1 1 1 5663-602-9620-0
15- 2 1875893 LEVER ASSY i 1 1 1 5663-602-4760-0
15- 3 1875833 SPRING SET 1 1 1 1 5663-602-9630-0
15- 4 1875818 SWITCH ASSY 1 1 1 ] 5663-602-0740-0
15- 5 1875830 BOLT/Mb6 165 SET 1 1 1 1 | M6x165 5663-602-7380-0
15- 6 1875822 BKT, F ASSY 1 1 1 1 5663-602-3040-6\/.«
15- 1 1875827 BEARING 1 1 1 1 5663-602-6860-0
15- 8 1875828 STOPPER SET 1 1 1 1 5663-602-7200-0
15- 9 1875826 CLUTCH, OVER RUNNING 1 1 1 1 5663-602-6790-0
15-10 1875894 BKT, CENTER ASSY 1 1 1 1, 5663-602-4830-0
15-11 1875831 ARMATURE 1 1 1 1 5663-602-7550-0
15-12 1875829 WASHER SET 1 1 1 1 5663-602-7350-0
15-13 1875858 YOKE ASSY 1 1 1 1 5663-607-1670-0
15-14 1875823 SCREW/M10 15 4 4 4 4 | MLOx15 5663-602-3810-0
15-15 1875857 COIL, FIELD 1 1 1 1 5663-607-0790-0
15-16 1875824 BRUSH 2 2 2 2 5663-602-4680-0
15-17 1875825 HOLDER, BRUSH ASSY 1 1 1 1 5663-602-4690-0
15-18 1875819 SPRING, BRUSH 4 4 4 4 5663-602-2100-0
15-19 1875892 BRUSH 2 2 2 2 5663-602-4700-0
15-20 1875820 BKT, R ASSY 1 1 1 1 5663-602-2120-0
15-21 1875821 BEARING 1 1 1 1 5663-602-2130-0

34



Fig. 16 AIR CLEANER AND RADIATOR SYSTEM

37



REV. 1/81

No.16

Model & Q'ty
Ref No| Parts Code Name 1500 | 1500F | 1500 |1s0oF| Standard Parts Code
16- 0-1 1871501 RADIATOR ASSY 1 1 1 1 1427-101-2000-0
16- 1 1871502 «CAP 1 1 1 1 1427-101-2200-0
16- 2 1871482 -« PIPE/VINYL 1 1 1 1 1427-101-0010-0
16- 3 1871483 «COCK, WATER 1 1 1 1 1427-101-0020-0
16- 4 1871484 * PACKING 1 1 1 1 1427-101-0030-0
16- 5 1871485 «GUARD, FAN 1 1 1 1 1427-101-0040-0
16- 6 1871486 *PROTECTOR, F 1 1 1 1 1427-101-0050-0
16- 7 1871487 «SPRING, SET 2 2 2z 2 1427-101-0060-0
16- 8 1860201 BOLT/M& x 12 4 1 4 4 | Mbxi2 V20026-060120
16- 9 1860402 WASHER, SP/M6 g 8 8 8 | Méb V40116-000600
16-10 1860413 WASHER, PL/Mb 8 8 8 8 | Mé V41316-000600
16-11 1871488 CUSHION, RADIATOR 4 4 4 4 1427-101-0070-0
16-12 1860414 WASHER, PL/MS8 2 2 2 2 | M8 V41316-000800
16-13 1860219 BOLT/M8 x 35 2 2 2z 2 | MB x35 vzoxzmoaowd
16-14 1871489 HOSE, LW/RUBBER 1 ] 1 1 1427-101-0080-0
16-15 1871423 HOSE, UP/RUBBER 1 1 1 1 1427-101-0090-0
16-16 1871490 CLAMP/35 2 2 2 2 1427-101-0110-0
16-17 . 1871491 CLAMP/42 2 2 2 2 1427-101-0120-0
O16-18 18718 39 | STAY, ATR GLEANER 1 1 1 1 1427-602-2300-}
16-19 1860236 BOLT/MS x 35 9T 1 1 1 1 i‘g';;‘ 23 V20146-080350
16-20 1860216 BOLT/MS8 x 20 2 2 2 2 | M8 %20 V20126-080200
16-21 1860403 WASHER, SP/MS8 3 3 3 3 | M8 V40116-000800
16-22 1860414 WASHER, PL/MS8 2 2 7 2 | M8 V41316-000800
O 16-23 OIP AIR CLEANER ASSY 1 1 1 1 1427-101-2300-
16-24 1871493l * ELEMENT 1 1 1 1 1427-101-0140-0
*#1872002 ELEMENT | i \ ) 1427-101-2840-0
016-25 1871494 « COVER 1 1 1 1 1427-101-0150-§
16-26 1871495 «NUT, WING/M6 1 1 1 1 [ M6 1427-101-0160-0
16-27 1871496 « WASHER, PL 1 1 1 1 1427-101-0170-0
16-28 1871497 * PACKING 1 1 1 1 1427-101-0180-0
16-29 _1860211; BOLT/MS8 x 16 2 2 2 2 | MBx16 V20126-080160
16-30 1860403 WASHER, SP/M8 2 2 2 2 | M8 V40116-000800
16-31 1871498 HOSE, RUBBER 1 1 1 1 1427-101-0210-0
16-32 1871499 CLAMP/48 2 2 2 2 1427-101-0220-0
0 16-33 1871829 GRILLE 1 1 1 1 1427-601-2200-9
16-34 1871826 BOLT/M6 x 12 4 4 4 4 | M6x12 1427-601-0050-0
16-35 1871492 BODY/MUFFLER 1 1 1 1 1427-101-0130-1

0IP - Order Individual Parts ,

*Applies to TX1500
TX1500F

S/N 104138 and later
S/N 008404 and later

TX1300
TX1300F

103367 and later
013899 and later 38



39

Fig. 17 MUFFLER SYSTEM




No.17

Model & Q'ty

TX

TX

TX

TX

Ref No.| Parts Code Name 1300 [1300F| 1500 [1500F| Standard Parts Code
17- 0-1 o MUFFLER H ASSY 1 1 1 1 1427-916-3000-0
17- 1 1871504 * MUFFLER 1 1 1 1 1427-101-2501-0
17- 2 1871500 * COVER, EXH (A) ! 1 1 1 1427-101-0230-0
17- 3 1860953 * COVER, EXH (B) 1 1 1 l' 1427-101-0240-0
17- 4 1860954 « COVER, EXH (C) 1 1 1 1 1427-101-0250-0
i7= 5 1860955 « COVER, EXH (D) i 1 1 1 1427-101-0260-0
17- 6 1860211 « BOLT/MS % 10 8 8 8 8 | m8x10 V20126-080100
17- 7 1860403 « WASHER, SP/MB8 8 8 8 8 | Ms \}40115_.000300
17- 8 1860414 * WASHER, PL/MS3 8 8 8 8 | m8 V41316-000800
17- 9 1871505 « COVER, MUFFLER LH 1 1 1 1 1427-101-2601-0
17-10 1871506 * COVER, MUFFLER RH i 1 1 1 1427-101-2701-0
17-11 1860240 BOLT/MI0 x 25 P=1.25 2| 2| 2| 2 ;":11"‘;:5 V20326-100250
17-12 1860319 NUT/MI0 P=-1.25 ] 2| 2] 2 11;‘:110‘ Ve v33326-001000
17-13 1860404 - WASHER, SP/M10 4 4 4 4 | M10 V40116-001000
17-14 1860213 BOLT/MS8 x 14 6 6 6 6 | M8 x14 v20126-080140
17-15 1860403 WASHER, SP/M8 6 6 6 6 | M8 “V40116-000800
17-16 1860414 WASHER,VPL/MB 6 6 6 6 | M8 V41316-000800
17-17 1871879 PIPE, TAIL ASSY 1 1 1 1 1427-917-2000-0
17-18 1860205 «BOLT/Mb6 » 25 1 1 1 1 | Mbx25 V20026-060250
17-19 « WASHER, SP/Mé 1 1 1 1 | Mé V40116-000600

1860402

*0rder Individual
Piece Parts

40



41

Fig. 18 FUEL TANK, BATTERY AND THROTTLE LEVER SYSTEM




No.

18

Model & Q'ty
Ref No| Parts Code Name 00 | t300%| 1500 |1500F| Standard Parts Code
Q18- 1 1871513 BASE, TANK 1 1 1 1 1427-111-2201-0
18- 2 1860240 BOLT/MI10 % 25 2 2 2 2 }_mezs V20126-100250
18- 3 1860225 BOLT/MI10 ~ 20 2 2 2 2 M10 % 20 V20126-100200
18- 4 1860404 WASHER, SP/MI10 4 4 4 4 M10 V40116-001000
(18- 5 1871514 PLATE, STOP 1 1 1 1 ' 1427-111-2400-1
(18- 6 1871856 CASE, BATTERY 1 1 1 1 1427-621-0050- |
18- 7 1871949 BATTERY NS60 ASSY 1 1 1 1 1427-422-2000-0
18- 8 1871475 « PACKING 6 6 | 6 6 1421-621-0020-0
18- 9 1860913 *CAP, BATTERY 6 6 3 6 1427-621-0020-0
18-10 1871857 CABLE, BATTERY 1 1 1 1 1427-621-0060-0
18-11 1871858 CABLE, EARTH 1 1 1 1 1427-621-0070-0
(y18-12 1871872 PLATE, SET BATTERY i 1 1 1 1427-621-2100-1
18-13 1871855 BOLT, SET BATTERY (B) 1 1 1 1 1427-621-0040-0
18-14 1871854 BOLT, SET BATTERY (A) 1 1 1 1 1427-621-0030-0
18-15 1860413 WASHER, PL/M6 2 2 2z 2 M6 V41316-000600
18-16 1860402 WASHER, SP/M6 2 2| 2 2 | M6 V40116-000600
18-17 1860303 NUT/Mé 4 4 4. 4 | Mé V30026-000600
18-18 1871834 HOOK LH 1 1 1 1 1427-602-0010-0
18-19 1871835 HOOK RH 1 1 1 1 1427-602-0020-0
18-20 1871836 SPRING, TENSION/55 2 1 1 1 1427-602-0030-0
O 18-21 18715611 TANK, FUEL 1 1 I 1427-111-2000- |
18-22 1860208 BOLT/M8 x 12 3 1 1 1 1 | mM8x 12 v20026-080120
18-23 1871424 WASHER/8 %12 x 2 1 1 1 1 1407-111-0010-0
18-24 1871304 ' STRAINER 1 1 1 1 1317-606-2050-0
18-25 1871404 CAP ASSY 1 1 1 1 1402-111-0020-0
18-26 1871510 PIPE/VINYL 1 1 1 L | 6x10%120 1427-111-0010-0
18-27 1860522 WIRE 2 z 2 2 | 0.9% 100 V59013-091000
O 18-28 1871512 BAND, TANK 1 1 1 1 1427-111-2100- |
18-29 1860304 NUT /M8 ! | vl | ms V30026-000800
18-30 1860310 NUT /M8 I 1 1 Ry V302262000800
O18-31 1871518 LEVER, THROTTLE 1 1 1 1 1427-118-2000-0
18-32 1871456 GRIP 1 1 1 1 1415-505-0150-0
18-33 1871441 LINING/13 x 50 % 3 1 1 1 1 1414-117-0050-0
18-34 1871425 WASHER/13 x32 % 1 1 1 1 1 1407-117-0070-0
18-35 1871454 'SPRING, CONE 2 2 2 2 1415-505-0110-0
18-36 1871515 WASHER/13 x 50 % 3 1 1 1o 1427-117-0010-0
18-37 1860316 NUT, SLOTTED/MI12 1 1 1 1| M2 V32116-001200
18-38 1860507 PIN, SPLIT/3 X 25 1 1 1 1| 3x25 V50015-300250

42



43

TEM
Fig. 18 FUEL TANK, BATTERY AND THROTTLE LEVER SYS




No.18

Model & Q'ty
TX

Ref No| Parts Code Name 1500 | 1300%| 1500 |1s00| Standard Parts Code
7 18-39 1871517 GUIDE, LEVER ] 1 1 1 1427-118-0010- §
18-40 1860214 BOLT/MS % 16 2 z 2 2 | M8x 16 V20126-080160
18-41 1860403 WASHER, SP/M8 2 2 2 2 | M8 V40116-000800
18-42 1860304 NUT /M8 2 2 2 2 | M8 V30026-000800
18-43 1871466 CONNECTOR, ACCEL 1 1 1 1 1421-116-0010-0
18-44 1860303 NUT /M6 1 1 1 1 Mb V30026-000600
18-45 1871467 TURN BUCKLE/M6 - 1 1 1 1 1421-116-0020-0
18-46 1871516 ROD, THROTTLE 1 1 1 1 ¢ 1427-117-0020-0
18-47 18605072 PIN, SPLIT/2 %18 ‘ 2 2 2 2 | z2x18 V50015-200180

44



(ﬁ«@' @\ Fig. 19 CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM
J

TX1300 S/N 000000 to 103150 TX1500 S/N 000000 to 103882
TX1300F S/N 000000 to 013253 TX1500F S/N 000000 to 007348




No. 19

Model & Q'ty
Ref No{ Parts Code Name 1300 | 50| 1500 |1soor| Standard | Parts Code
Ci9- 1 1871532 HOUSING, CLUTCH, 1 | 1 L _ 1427-120-2001-0
19- 2 1860241 BOLT 'M12 + 30 6 6| 6| 6 z\;nTz) ;j?_zs V20346-120300
19- 3 1860405 WASHER, SP/MI12 6 é 6 6 M12 V40116-001200
19- 4 1860_416 WASHER, PL/MI12 1 2 2 2 2 Ml12 V41316-001200
19- 5 1860214 BOLT/MSB - 16 4 4 4 4 M8 % 16 V20126-080160
19- 6 |. 1860403 WASHER, SP/M8 4 4 4 4 M8 Vv40116-000800
19- 7 "771.8"60 304 NUT /M§ 4 4 4 4 M& V30026-000800
19- 8 1860217 BOLT/MS ~ 25 2 2 - 2 M8 % 25 V20126-080250
19- 9 1860310 NUT ‘M8 2 2 2 2 M8 V30226-000800
19-10 1860733 NIPPLE, GREASE 1 1 1 1 | B-PTL/8 V76340-000000
19-11 1871519 CAP ‘ 1 1 1 1 1427-120-0010-0
19-12 1871309 PLUG, DRAIN | 1 1 1 1 1326-706-0020-0
19-13, |- 1871520 CAP, BLANK 'M10 [ 6 6 b 1427-120-0020-0
19-14 1860309 NUT/MI12 8 8 8 8 ;‘;‘}FZ) V30046-001200
19-15 1860405 WASHER, SP'MI2 8 8 8 8 Ml2 V40116-001200
Z19-16 1871533 SHAFT, INPUT 1 1 1 1 1427-120-2200-1
19-17 1871523 CUSHION 'RUBBER 1 1 1 1 1427-120-0050-0
19-18 1860315 NUT, SLOTTED ‘M8 - 3 3 3 3 M8 V32016-000800
19-19 1860502 PIN, SPLIT/2 - 18 3 3 3 3 2 <18 'V50015-200180
19-20 1871534 CLUTCH ASSY B T O U 1427-120-2300-0
19721' 187'1524 * LEVER, RELEASE 3 3 3 3 1427-120-0080-0
19-22 1871527 * SPRING, RETURN 3 3 3 3 1427-120-0120-0
19-23 1871528 * BOLT, LEVER 3 3 3 3 1427-120-0130-0
19-24 1871529 *NUT, SLOTTED 3 3 3 3 1427-129-0140-0
19-25 1871530 « WASHER, pL. 3 3 3 3 1427-120-0150-0
19-26 1860914 * PIN, SPLIT/1.6 - 15 3 3 3 3 1.6 %15 V50015-160150
19-27 1871_531 *BOLT, REAMER /MBS 2 2 2 2 1427-120-0160-0
19-28 1871536 * DISK, CLUTCH - 1 1 1 | 7 1427-120-2500-0
19-29 1860216 BOLT/MS8 ~ 20 4 4 4 4 M8 x 20 V20126-080200
19-30 1860403 WASHER, SP/MS8 4 4 4 4 M8 V40116-000800
19-31 1860404 WASHER, SP/MI10 2 2 2 2 M10 V40116-001000
19-32 1871457 ' BEARING, RB RELEASE 1 1 1 1 ;ggf’ﬂ{ 1416-120-0040-0
19-33 1871521 SLEEVE ! 1 1 1 1 1427-120-0030-0
19-34 1871522 RING/FELT 1| L 1 1 1427-120-0040-0
19-35 1860712 RING, SNAP/C-TYPE 32 1 1 1 . 1 32 V70514-003200
19-36 1860728 SEAL, OIL c 1 1 1 1 VC20325 V74212-032050
19-37 1860915 O-RING/P45 1 1| 1] 1| pas V72010-350450
O 19-38 1871683 SHAFT, BRAKE 1 1 1 1 1427-312-2000- 4

46



Fig. 19 CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM'

TX1300 S/N 000000 to 103150 TX1500 S/N 000000 to 103882
TX1300F S/N 000000 to 013253 TX1500F S/N 000000 to 007348




No.19

. Model & Q'ty
Ref NoJ Parts Code Name 1300 | 1500%] 1500 [1s00F| Standard Parts Code
O 19-39 1871542 PEDAL, CLUTCH 1 1 1 1 1427-122-2000-|
19-40 1871540 ROD 1 1 1 1 1427-122-0040-0
19-41 1860414 WASHER, PL/M8 2 2 z 2 | M8 V41316-000800
19-42 1860509 PIN, SPLIT/3.5 %18 2 2 2 2 | 3.5%18 v50015-35013'0
O19-43 1871537 YOKE 1 1 1 1 1427-122-0010-}
19-44 1871538 PIN, YOKE 1 i 1 1 1427-122-0020-0
19-45 1860506 PIN, SPLIT/3 x 20 1 1 1 1 3% 20 V50015-300200
19-46 1871539 SPRING, TENSION 1 1 1 1 1427-122-0030-0
19-47 1871541 HOOK 1 1 1 1 1427-122-0050-0
19-48 1860503 PIN, SPLIT/2.5 x 18 1 1 1 1 | 2.5x18 V50015-250180
019-49 1860963 PLATE, SWITCH 1 1 1 1 1427-122-0060- |
19-50 1860214 .BOLT/MS8 x 16 2 2 2 2 | M8 x16 v20126-080160
19-5ﬁ 1860403 WASHER, SP/M8 2 2 2 2 m V40116-000800
19-52 1860414 WASHER, PL/M8 2 2| 2| 2| s V41316-000800
19-53 1871852 STEP LH ) 1 1 1 1427-616-2002-0
19-54 1871853 STEP RH 1 1 1 1 1427-616-2102- |
19-55 1860225 BOLT/M10 x 20 6 6 6 6 | M10 x20 V20126-100200
19-56 1860404 WASHER, SP/MI10 6 6 6 6 | Mlo V40116-001000
19-57 1860415 WASHER, PL/M10 6 6| 6] 6| Mo V41316-001000
19-58 1860705 RING, SNAP/C-TYPE 22 1 1 1 1| 22 V70414-002200
019-59 1871940 STEP, SUB LH 1 1 . 1429-616-2001- |
O19-60 1871941 STEP, SUB RH 1 1 1429-616-2101-}
19-61 1860414 WASHER, PL/M8 8 8 | Ms V41316-000800
19-62 1860501 PIN, SPLIT/2 % 15 8 8| 2 x15 V50015-200150
19-63 1871448 RUBBER, CUSHION 8 8 1414-616-0010-0
019-64 1860964 GUARD 1 1 1 1 1427-101-0270-}

46A



47

Fig. 19A CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM

TX1300 S/N 103151 and later TX1500 S/N 103883 and later
TX1300F S/N 013254 and later TX1500F S/N 007349 and later




REV. 1/81 NO.]QA
Model & Q'ty
Ref Né. Parts Code Name 1300 | 1300 7] 1500 |1500F Standard Parts Code
19A- 1 1873704 Housing, Clutch 1 1 11 1427-120-2002-0
A- 2 1863517 Ring, Snap/C-22 1 1 1] 1|22 V70414-002200
A- 3 1860416 Washer/M12 2 2 2 2 [ m2 V41316-001200
B 4 1860241 Bolt/M12x30 97 6 6 6] 6 | M12x30(9D|v20346-120300
A- 5 1860405 Washer, sp/M12 6 B 6 6 | M12 V40116-001200
f- 6 1860214 Bolt/M8x16 4| 4 L 4 | M8x16 V20126-080160
A- 7 1860403 Washer, sp/M8 4 4 G 4 | M8 Y40116-000800
A 8 1860304 Nut/M8 G 4| 4| 4 | M8 V30026-000800
A- 9 1860217 Bolt/M8x25 2 ) 21 2 | M8x25 V20126-080250
A-10 1860310 Nut/M8 2 2 20 2 | M8 ¥30226-000800
A-11 1860737 Nipple, grease 1 1 1 1 |B-PTL/8 V76340-000000
A-12 1871519 Cap/42 1 1 1)1 1427-120-0010-0
f-13 1871309 Plug, drain 1 1 1] 1 1326-706-0020-0
A-14 | 1871520 Cap, blank/M10 6 6| 6| 6 1427-120-0020-0
A-15 1860309 Nut/Mi12 8 8 8| 8 | M12 (77) |Vv30046-001200
A-16 1860405 Washer, sp/M12 8 8 B| 8 | M12 V40116-001200
A-17 1863518 Shaft, input 1 1 I 1437-120-0170-0
A-18 | 1862542 Seal, oil 1| 1 1| 1 [SC20357 |V74012-0.35070
A-19 1863520 Boss, spline 1 1 1] 1 16436-120-0030-0
A-20 1860518 Pin, spring/W 5x32 2 2.0 2| 2 |5x32 V58014-050320
A-21 Wire/1.0x100 2 2 2 2 {1.0x100 Use ordinary
. ‘ - hardware wire
A-22 1871534 Clutch assy. 1 1 1|1 1427-120-2300-0
A-23 1871524 -Lever, release 3 3 3| 3 1427-120-0080-0
A-2h | 1871527 -Spring, return 3 3 3| 3 1427-120-0120-0
A-25 } 1871528 ~Bolt, lever 3 3 3| 3 1427-120-0130-0
A-26 1871529 -Nut, slotted 3 3 3| 3 1427-120-0140-0
A-27 1871530 -Washer 3 3 3| 3 1427-120-0150-0
A-28 1860914 -Pin, split 3 3 3] 3 |1.6%x15 V50015-160150
A-29 | 1871531 ~Bolt, reamer 2 2 2| 2 | MBx25 1427-120-0160-0
A-30 1871536 -Disk, clutch 1 1 1t 1427-120-2500-0
A-31 1860216 Bolt/M8x20 b 4 G| & [ MBx20 V20126-080200
A-32 1860403 Washer, sp/M8 L | 4 ] & | M8 V40116-000800
A-33 | 1860404 Washer, sp/M10 2 | 2 21 2 [ mo V40116-001000
A-34 1871457 Bearing,clutch releasq 1 1 11 1 | &0THMK 1416-120-0040-0
A-35 1863522 Sleeve 1 1 | ¢ | 2082 1434-120-0010-0
A-36 1871683 Shaft, brake 1 1 1|1 1427-312-2000-0
A-37 1863523 Pedal, clutch 1 1 1] 1 1436-122-2000-0

48



Fig. 19A CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM

TX1300 S/N 103151 and later TX1500 S/N 103883 and later
TX1300F S/N 013254 and later TX1500F S/N 007349 and later

47A



No.19A

Model & Q'ty

TX

TX

TX

Ref No| Parts Code Name 1300 | 1300 150 |1s007| Standard Parts Code
n-38 | 1860737 iipple, gresss 1| 1| 1{1 |B-PT1/8 |V76340-000000
A-39 | 1863525 Pin 1] 1| 1] 1436-122-0110-0
A=#0 1862376 Nut/M8 2 2 21 2 M8 V30526-000800
A-41 | 1860414 Washer/H8 2| 2| 2| 2 |ns V41316-000800
A-42 | 1860509 Pin, split 2 | 2| 2| 2 [3x18 V50015-300180
A-43 | 1863527 Boot 1l 1] 11 1434-122-0050-0
A=bly Wire/1.0x250 1 f 1| 1|1 |1.0x250 |[v59013-102500
A-45 _ Wire/1.0x70 1] 1] 1] 1 |t.0x70 V59013-100700
A-46 | 1863530 Rod 1)1 ] 1] 1436-122-0090-0
A-47 | 1863531 Yoke 1] ] o1 1436-122-0010-0
A-48 | 1863532 Pin, yoke 1 1] 1] 1434-122-0020-0
A-49 | 18605089 Pin, split 1| 1| 1|1 |3x1s V50015-300180
A-50 | 1863534 Bracket, yoke 1| 1| 1] 1 1436-122-2200-0
A-51 | 1860214 Bolt/M8x16 2| 2| 2§ 2 |mexis V20126-080160
A-52 | 1860403 Washer, sp/M8 2| 2| 2| 2 |us V40116-000800
A-53 | 1863511 Shim D 1| 1| 1)1 1436-122-0120-0
A-54 | 1863512 Spring, tension/132 1| 1| 11 1436-122-0020-0
A-55 | 1863513 Hook 1| 1| 1] 1 1436-122-0030-0
A-56 | 1860503 Pin, split 1| 1| 1] 1 ]|2.5x18 Y50015-250180
n-57 | 1863514 Step LH I R O N 1436-616-2000-0
A-58 1871853 Step RH 1 1 1] 1 1427-616-2102-0
A-59 | 1860225 Bolt/N10x20 6 | 6| 6] 6 [M10x20 V20126-100200
A-60 | 1860404 Washer, sp/M10 6| 6| 6|/ 6 |Mi0 V4£0116-001000
A-61 | 1860415 Washer/M10 6| 6| 6] 6 [mo V4£1316~001000
A-62 | 1871940 Step, sub LH 1] 1 1429-616-2001-0
A-63 | 1871941 Step, sub AH 1| 1 14629-616-2101-0
A<64 | 1860414 Washer /M8 8| 8 | w8 V4£1316-000800
A-65 | 1860501 Pin, split 8| 8 | 2x15 Y50015-200150
A-66 | 1871448 Rubber, cushion 8| 8 1414-616-0010=0
A-67 | 1860964 Guard 1] 1] 1|1 1427-101-0270-0

48A



49 .

Fig. 24

FRONT P.T.O. SET(II)-(1)




No. 24'

Model & Q'ty
Ref No| Parts Code Name 300 | 1300|1500 |1s0F| Standard Parts Code
24- 1 1871545 JOINT 1 1 1 1 1427-130-2100-0
24- 2 1871544 PIN, JOINT 1 ! 1 1 1427-130-2010-0
24- 3 1860909 PIN, SPLIT/2.5 ~ 15 1 1 1 1 |2.5 %15 V50015-250150
() 24- 4 1871551 BKT, PTO 1 1 1 1 1427-130-2400- |
24- 5 1860229 BOLT/M12~ 20 4 4 4 4 |mM12 %20 V20126120200
24- 6 1860405 WASHER, SP/MI12 4 4 4 4 M1z V40116-001200
24- 7 1860706 RING, SNAP/C-TYPE 25 1 1 1 1 |25 V70414-002500
24- 8 1860616 BEARING, RB/6205RS 2 2 2 2 | 6205RS V60014-062050
O 24- 9 1871546 PULLEY, V/98 1 1 1 1 1427-130-2210-0
24-10 1860810 RING, SNAP/C-TYPE 52 s 1 1 |52 V70514-005200
24-117 1860801 BELT, V/SB-43 2 2z 2 2 |sB-43 V81720-004300
O 24-12 1871547 PULLEY, Vv/138 1 1 1 1 1427-130-2220-0
24-13 1871565 SHAFT, PTO 1 1 1 1 1427-140-2010-0
C 24-14 1871548 METAL, PTO SHAFT 2 2 2 2 1427-130-2240- |
24-15 1860911 BEARING, RE /6205 2RS 2 2 2 2 | 6205 2RS V60015-062050
24-16 1860216 BOLT /M8« 20 6 6 6 6 | M8 <20 V20126-080200
24-17 1860403 WASHER, SP/MS8 8 8 8 8 |8 V40116-000800
24-18 1860216 BOLT /M8 « 20 2 i 2 2 M8 xz20 vzméﬁ-oaoaoo'y
24-19 1860414 WASHER, PL /M8 2 2 2 2 | M8 . V41316-000800
() 24-20 1871552 CAP, SHAFT (A) 2 2 2 2 _1427_130-26004
24-21 1871549 STOPPER, BELT 2 2 2 2 1427-130-2250-0
24-22 1860214 BOLT /M8 ~ 16 2 2 2 2 | M6 V20126-080160
24-23 1860403 WASHER, SP/M8 2 2 i 2 | M8 V40116-000800
24-24 1860414 WASHER, PL/MS8 2 2 2 2 | s V41316-000800
O 24-25 1871554 COVER, PTO CASE 1 1 1 1 1427-130-2800- 1|
24-26 1860224 BOLT/MI0 < 14 2 2 2 2 [M10 <14 V20126-100140
24-21 1860404 WASHER, SP/MI10 2 2 2 2 | M10 V40116-001000
24-28 1860415 WASHER, PL/MIL0 2 2 2 |2 |{mi0 V41316-001000
0 24-29 1871555 ARM, TENSION 1 1 1 1 1427-130-2900- |
24-30 1860508 PIN, SPLIT/3 % 30 1 1 1 1 3 % 30 V50015-300300
24-31 1871824 WASHER/15 % 24 x 2 i 1 1 1 1427-601-0030-0
24-32 1871550 SPRING, TORQUE/32 1 1 1 1 - 1427-130-2260-0
O 24-33 1871312 PULLEY, TENSION/40 » 43 L 1 1 1 1329-202-0011-0
24-34 1860615 BEARING, RB/6201RS 2 2 2 2 | 6201RS V60014-062010
24-35 1860712 RING, SNAP/C-TYPE 32 1 1 1 1|32 V70514-003200
24-36 1860701 RING, SNAP/C-TYPE 12 1 1 1 L |1z V70414-001200
() 24-37 1871313 COLLAR, TENSION 1 1 1 1 1329-202-0030-0

50



51

Fig. 25 FRONT P.T.O. SET(IN)-(2)




No. 25

Model & Q'ty
TX

TX

Ref No| Parts Code Name 1300 | 1300%| 1500 |1s0aF| Standard Parts Code
25- 0-1 1871556 CASE, CLUTCH ASSY 1 1 1 1 1427-130-3000-0
C 25- 1 1871560 * CASE, CLUTCH 1 ! 1 1 1427-130-3100- |
Eras. 2 1871561 -BKT, CASE 1 1 1 1 1427-130-3200-0
25- 3 1871562 + LEVER, CLUTCH 1 1 1 1 1427-130-3300-0
25. 4 1874100 « GRIP 1 1 1 1 4106-105-3030-0
25- 5 1871557 «PIN, LEVER 1 1 1 1 1427-130-3010-0
25- & 1860305 *NUT/MI10 2 2 2 2 M10 V30026-001000
25- 7 1860404 *WASHER, SP/MIL0 2 2 z' 2 MI10 V40116-001000
25- 8 1871319 +SPRING, CLUTCH 1 1 1 1 1352-404-0040-0
25- 9 1871558 *WIRE, PTO CLUTGH 1 -1 1 1 1427-130-3030-0
25-10 1871559 *TENSIONER, WIRE 1 1 1 1 1427-130-3040-0
25-11 1860414 *WASHER, PI;,,"MB 1 1 1 1 M8 V41316-000800
25-12 1860909 *PIN, SPLIT/2.5 %15 1 1 141 2.5% 15 V50015-250150
25-13 1860225 * BOLT/ML10 %20 2 2 2 Fl MI10 % 20 V20126-100200
25-14 1860404 -WASHER, SP/MI10 R 2 2 2 M10 V40116-001000
25-15 1871479 *CLAMP, HARNESS 1 1 1 1 1425-621-0040-0

52



Fig. 26 FRONT TRANSMISSION CASE SYSTEM

f~
o

/}..|1@_._ /./ e ,,
_ No@ N/
. .V/oﬂu o\ \\

o .

53



No. 26

Model & Q'ty
Ref No] Parts Code Name 1500 | 1soF| 1500 |1s00F| Standard Parts Code
Q26- 1 1871566 CASE, F TRANSMISSION 1 ! 1 1 1427-201-0010- |
026~ 2 1871570 METAL, INPUT 1 1 1 1 1427-201-0050- |
26- 3 1871571 PACKING, INPUT METAL 1 L 1 1 1427-201-0060-0
26- 4| 1860222 BOLT/M8 % 60 4| 4 4 | 4 | M8x60 V20126-080600
26- 5 1860219 BOLT/MS8 = 35 4 4 4 4 | MBx35 v20126-080350
26- 6 1860403 WASHER, SP/M38 16 | 16 | 16 | 16 M8 V40116-000800
26- 7 1860414 WASHER, PL/MS8 16 | 16 | 16 | 16 | M8 V41316-000800
26- 8 1860512 PIN, STRAIGHT {B)/8 ~ 16 6 6 6 6 | 8x16 V52110-080160
26- 9 1871572 PLUG, DRAIN 1 L 1 L 1427-201-0070-0
26-10 1871573 WASHER (16), SEATL 1 1 1 1 1427-201-0080-0
Qz26-11 1871608 COVER, F TRANSMISSION 1 1 1 1 1427-207-0010- }
26-12 1871609 PACKING/FPAPER 1 1 1 1 1427-207-0020-0
26-13 1860218 BOLT/MS8 x 30 7 7 7 7 | M8%30 V20126-080300
26-14 1860217 BOLT/MS8 x 25 1 1 1 '1 M8 x 25 -vzolzs-oaozso
26-15 1871615 GAUGE, LEVEL 1 I\ 1 1 . 1427-207-0080-0
26-16 1860248 BOLT, STUD/MI12 « 25 8 8 8 8 | Mi12~25 V25226-120250
26-17 1871315 CAP (35), SEAL 1 1 1340-253-0020-0
26-18 1871623 CAP, BLANK/14 x 4 4 4 4 4 | 14 x4 1427-210-0040-0

54



Fig. 27 REAR TRANSMISSION CASE

2
X

.“\ N

ar
X

5 b
)

A N N

55



No. 27

Model & Q'ty

TX | TX TX | TX

Ref No| Parts Code Name 1300 [1300F| 1500 [1s00F| Standard Parts Code
O27.1 1871567 CASE, R TRANSMISSION 1 1 1 1 1427-201-0020-}
27- 2 1871568 PACKING ~ PAPER 1 1 1 1 1427-201-0030-0
27- 3 1860247 BOLT, STUD/MI10 x 36 9 9 9 9 | ML0x 36 V25226-100360
|
27- 4 18603172 NUT/M10 9 9 9 9 Ml10 V30326-001000
27- 5 1860404 WASHER, SP/MI10 11 11 11 | 11 M10 V40116-001000
27- 6 1860415 WASHER, PL/M10 1| a1 | | | MI0 V41316-001000
27- 7 1871569 WASHER, LOCK 1 1 1 1 1427-201-0040-0
27- 8 1860226 BOLT/MI10 x 35 2 2 2 2 M10 X 35 V20126-100350
27- 9 1871576 METAL, DIFF-CASE LH 1 1 1 1 1427-201-0120-0
27-10 1871577 METAL, DIFF-CASE RH 1 1 1 1 1427-201-0130-0
27-11 1871578 SHIM, DIFF-METAL (A) AR | AR | AR | AR 1427-201-0140-0
27-12 1871579 SHIM, DIFF-METAL (B) AR | AR | AR | AR 1427-201-0150-0
27-13 1871581 BOLT 8 8 8 8 1427-.201-0170-0
27-14 1860524 WIRE/0.9 % 180 4 4 4 4 0.9 % 180 V59013-091800
27-15 1871580 CAP, BLANK/MI12 5 5 5 5 1427-201-0160-0
O 27-16 1871582 METAL, PTO SHAFT 1 1 1 1 1427-201-0180-}
27-17 1871583 PACKING/PAPER 1 1 1 1 1427-201-0190-0
27-18 1860217 BOLT/MS8 x 25 6 6 6 6 M8 % 25 V20126-080250
27-19 1860512 PIN, STRAIGHT (B)/8 %16 1 1 1 1 8 %16 v52110-080160
Oz27-20 1871585 BKT, 2P LH 1 1 1 1 1427-201-2003-0
O 27-21 1871586 BKT, 2P RH 1 1 1 1 1427-201-2103-0
27-22 1860244 BOLT, STUD/MI2 x 25 2 2 2 2 Ml12 % 25 V25126-120250
e7-23 1860231 BOLT/MI12 % 30 8 8 8 g | M1z2x30 V20126-120300
27-24 1860405 WASHER, SP/MI12 10 1 10 | 10 | 10 | MI2 V40116-001200
27-25 1860313 NUT/MI2 z 2 2 2 | M1z V30326-001200
027-26 1871574 BUSH/25 X 34 x 48 2 2 2 2 1427-201-0090-
27-27 1860706 RING, SNAP/C-TYPE 25 2 2 2 2 | 25 V70414-002500
O27-28 1871588 COVER, JOINT 1 1 1 1 1427-201-2301-}
27-29 1871575 PIN, s*rRAIGHT/é % 220 1 1 1 1 1427-201-0110-0
27-30 1860414 WASHER, PL/M8 1 1 1 1 M8 V41316-000800
27-31 1860504 PIN, SPLIT/2.5 x 20 1 1 1-| 1| 2.5x20 V50015-250200
27-32 1871302 PIN, HAIR 2 2 2 2 1305-241-0010-0
27-33 1860403 WASHER, SP/M8 14 [ 14 | 14 | 14 | M8 V40116-000800
27-34 1871584 PIN, HEADED/8 X 212 1 1 1 1 1427-201-0210-0
27-35 1860245 BOLT, STUD/MI10 x 30 ) 2 2| 2z | Mlox30 V25226-100300

26



57

Fig. 28 FRONT TRANSMISSION GEAR SYSTEM




No. 28

Model & Q'ty
Ref No| Parts Code Name 1500 | 15007 1500 |1s00F| Standard Parts Code
28- 1 1871589 GEAR, INPUT/13T 1 1 | 1 1427-202-0010-0
28- 2 1860601 BEARING, RB/5205 1 1 1 1 5205 V60011-052050
28- 3 1860706 RING, SNAP/C-TYPE 25 1 1‘ 1 1 25 V70414-002500
28- 4 1860606 BEARING, RB/6204 1 1 1 1 6204 V60011-062040
28- 5 1860731 SEAL, OIL/TC20358 1 1 1 1 TC20358 V74412-035080
28- 6 1@60621 BEARING/KT162017 1 1 1 1 KT162017 V65441-620170
28- 7 1871590 SHAFT, CHANGE 1 1 1 1 1427-202-0020-0
28- 8 1871591 GEAR, I-IIEEH/ZI-ZTT 1 1 ] 1 1427-202-0030-0
28- 9 1871592 GEAR, LOW/32T 1 1 1 1 1427-202-0040-0
28-10 1871593 GEAR, SUB/15-33T 1 1 1 1 1427-202-0050-0
28-11 1860617 BEARING, RB/bZ04NR 1 1 1 1 6204NR V607T11-062040
28-12 1860704 RING, SNAP/C-TYPE 20 1 1 1 1 20 V70414-002000
2B-13 1871594 FLANGE 1 1 1 1 1427-202-0060-0
28-14 1860518 PIN, SPRING/S x 32 W 1 1 1 1 5% 32 V58014-050320
28-15 18605272 WIRE/0.9 % 100 1 1 1 1 0.9 % 100 Vv59013-091000
28-16 1871601 BEARING, RB/6305-6 1 i 1 1 6305-6 1427-203-0080-0
28-17 1871602 BEARING, RB/6305-6NR 1 L 1 1 6305-6NR 1427-203-0090-0
28-18 1871595 RING, SNAP/24 1 1 1 1 1427-203-0020-0
28-19 1871596 GEAR, COUNTER/16-33T 1 1 1 1 1427-203-0031-0
28-20 1860622 BEARING, NR/KT222726 2 2 | 2z | 2 KT222726 V65442-227260
28-21 1871587 GEAR, COUNTER/16-21T 1 1 1 1 1427-203-0043-0
28-22 1860710 RING, SNAP/C-TYPE 40 1 1 1 1 40 V70414-004000
28-23 1871598 GEAR, COUNTER/27T 1 1 1. 1 1427-203-0050-0
28-24 1871599 GEAR, COUNTER/35T 1 1 1 1 1427-203-0060-0
28-25 1871600 COLLAR, THRUST 1 1 1 } 1427-203-0070-0
28-26 1860606 BEARING, RB/6204 ¥ 1 1 1 6204 V60011-062040
28-27 1860713 RING, SNAP/C-TYPE 47 1 1 1 1 47 V70514-004700
28-28 1871606 GEAR, CHANGE/19T 7 1 1 1427-205-0010-0
28-29 1860916 GEAR SET, PTO DRIVE 1 1 1 1 1427-211-2100-0
28-30 1860713 RING, SNAP/C-TYPE 47 1 1 1 1 47 V70514-004700
28-31 1860606 BEARING, RB/6204 1 3 1 3 6204 V60011-062040
28-32 1871607 SHAFT, MID PTO 1 1 1427-205-2000-0
28-33 1860731 SEAL, OIL/TC20358 Lfa 1 TC20358 V74412-035080
28-34 1871635 GEAR, PTO 1 1 1 1 1427-211-2001-0
28-135 1871633 PTPE/58 1 1 1 1 1427-211-0030-0
28-36 1860618 BEARING, hB/ezosNR 1 1 1 1 6205NR V60711-062050
28-37 1871604 PIN, BACK GEAR 1 1 1 1 1427-204-0020-0
28-38 1860520 PIN, SPRING/6 32 W 1 1 1 1 6 %32 V58014-060320

58



- 59

Fig. 28 FRO'N'I' TRANSMISSION GEAR SYSTEM




No. 28

Model & Q'ty
X

TX|TX [T TX
Ref No{ Parts Code Name 1300 {1300F| 1500 |ys00F] Standard Parts Code
28-39 1871605 COLLAR, THRUST/23x 34 x2 2 2 2 2 1427-204-0030-0
28-40 1871603 GEAR, BACK/23T 1 1 1 1 1427-204-0010-0
28-41 1860620 BEARING, NR/TLA2220 1 1 1 1 | TLAZ2220 V65362-228200
28-42 1860705 RING, SNAP/C-TYPE 22 1 1 1 1|2z V70414-002200

60



Fig. 29 SHIFTING SYSTEM

iy (S
==/ ) Y?\ﬁ""'\h‘a-\"/
Jv‘?ﬁ\”w

o i e P

61



No. 29

Model & Q'ty

Ref No| Parts Code Name Tty | ook 1500 lee| Standard Parts Code
29- 1 1871442 KNOB, LEVER 1 1414-207-0050-0
29- 2 1871610 LEVER, MAIN SHIFT 1 1427-207-0030-0
29- 3 1871411 BOOT, SHIFT LEVER 1 1403-207-0010-0
29- 4 1871612 HOLDER, SPRING 1 1427-207-0050-0
29- 5 1871611 SPRING, PRESS/30 ! 1427-207-0040-0
29- 6 1871613 GUIDE, SHIFT LEVER 1 1427-207-0060-0
29- 17 1871614 BOLT/MS8 = 16 3 M8 X 16 1427-207-0070-0
29- 8 1860525 WIRE /0.9 X 450 1 0.9 %450 V59013-094500
29- 9 1860519 PIN, SPRING/5 x40 W 1 5% 40 V58014-050400
29-10 1871621 STAY, LOW SHIFTER 1 1427-210-0020-0
29-11 1871625 STAY, HIGH SHIFTER 1 1427-210-0061-0
29-12 1871620 SHIFTER, LOW 1 1427-210-0010-0
29-13 1871624 SHIFTER, HIGH 1 1427-210-0050-0
29-14 1860702 RING, SNAP/C-TYPE 14 1 14 V70414-001400
29-15 1871626 SHIFTER, SUB 1 1427-210-0070-0
29-16 1871301 SPRING, SHIFTER 5 1302-225-0030-0
29-17 1860625 BALL, STEEL/5/16" 5 5/16" V68020-000100
29-18 1871622 BOLT 2 ] 1427-210-0030-0
29-19 1860403 WASHER, SP/MS8 2 M8 V40116-000800
29-20 1860414 WASHER, PL/M8 2 M8 V41316-000800
29-21 1871617 ARM, SUB SHIFT 1 1427-208-2000-0
29-22 1860411 WASHER/M14 3 M14 V41016-001400
29-23 1860917 O-RING/P14 3 Pl4 V72010-240140

O29-24 1871618 LEVER, SUB 1 1427-208-2100- |
29-25 1874100 GRIP 3 4106-105-3030-0
29-26 1860516 PIN, SPRING/Sx 25 W 3 5% 25 V58014-050250
29-27 1860521 WIRE/0, 9% 70 4 0.9 %70 V59013-090700
29-28 1871630 STAY, SHIFTER 1 1427-210-2000-0
29-29 1871628 CASE, SPRING 1 1427-210-0090-0
29-30 1871627 SHIFTER, F CHANGE 1 1427-210-0080-0
"29-31 1860515 PIN, SPRING/5 %20 W 1 5% 20 V58014-050200
29-32 1860502 PIN, SPLIT/2 x 18 1 2 %18 V50015-200180
29-33 1871629 BOLT 1 1427-210-0110-0
29-34 1860414 WASHER, PL/M8 1 M8 V41316-000800
29-35 18605272 WIRE/0.9 x 100 1 0.9 % 100 V59013-091000
29-36 1871619 ARM, SHIFT 1 1427-209-2000-0

O 29-37 1871948 LEVER, F SHIFT 1 1427-209-2100-)
Z9-38 187i640 STAY, PTO SHIFTER 1 1427-216-0020-0

62



Fig. 29 SHIFTING SYSTEM

63



No. 29

Model & Q'ty
TX TX

TX

Ref No| Parts Code Name 1500 | 1300 F| 1500 |1500F| Standard Parts Code
29-39 1871639 SHIFTER, PTO 1 1 1427-216-0010-0
29-40 18716472 ARM, SHIFT PTO 1 1 1427-216-2000-0
(029-41 1871643 LEVER, PTO 1 1 1427-216-2100- ) -
29-42 1871641 GUIDE, CHANGE 1 1 1427-216-0031-
29-43 1860414 WASHER, PL/MS8 2 2 | M8 V41316-000800
29-44 1860214 BOLT/MSB x 16 ) 2 | M8x16 Vv20126-080160
29-45 1860403 WASHER, SP/M8 z 2 M8 Vv40116-000800

64



Fig. 30 SHIFTING SYSTEM

18
I

18

- -\%’EK‘ZG
8 _//,7#

%-11
RN

65



No. 30

Model & Q'ty

Ref NoJ Parts Code Name 1900 |15t E| 1500 J500F Standard Parts Code
10- 1 1871442 KNOB, LEVER 1 1 1414-207-0050-0
30- 2 1871610 LEVER, MAIN SHIFT 1 1 1427-207-0030-0
30- 3 1871411 BOOT, SHIFT LEVER 1 1 1403-207-0010-0
30- 4 1871612 HOLDER, SPRING 1 i 1427-207-0050-0
30- 5 1871611 SPRING, PRESS/30 1 1 1427-207-0040-0
30- 6 1871613 GUIDE, SHIFT LEVER 1 1 1427-207-0060-0
30- 7 1871614 BOLT/M8x 16 3 3 M8 X 16 1427-207-0070-0
30- 8 1860525 WIRE/0.9 « 450 1 1 0.9 x450 V59013-094500
30- 9 1860519 PIN, SPRING/5 x40 W 1 1 5 % 40 V58014-050400
30-10 1871621 STAY, LOW SHIFTER 1 1 1427-210-0020-0
30-11 1871625 STAY, HIGH SHIFTER 1 1 1427-210-0061-0
30-12 1871620 SHIFTER, LOW 1 1 1427-210-0010-0
30-13 1871624 SHIFTER, HIGH 1 1 1427-210-0050-0
30-14 1860702 RING, SNAP/C-TYPE 14 1 1 14 V70414-001400
30-15 1871626 SHIFTER, SUB 1 1 1427-210-0070-0
30-16 1871301 SPRING, SHIFTER 4 4 1302-225-0030-0
30-17 1860625 BALL, STEEL/5/16" 4 4 5/16" V68020-000100
30-18 1871622 BOLT 2 2 1427-210-0030-0
30-19 1860403 WASHER, SP/MS8 2 2 M8 V40116-000800
30-20 1860414 WASHER, PL ‘M8 2 2 M8 V41316-000800
30-21 1871617 ARM, SUB SHIFT 1 1 1427-208-2000-0
30-22 1860411 WASHER, PL/Ml4 2 2 Mla V41016-001400
30-23 1860917 O-RING/P 14 2 2 Pl4 V72010-240140
30-24 1871618 LEVER, SUB 1 1 1427-208-2100- §
30-25 1874100 GRIP 2 2 4106-105-3030-0
30-26 1860516 PIN, SPRING/5 # 25 2 2 5 % 25 V58014-050250
30-27 1860521 WIRE/0.9 7 70 3 3 0.9 x70 V59013-090700
30-28 1871640 STAY, PTO SHIFTER 1 1 1427-216-0020-0
30-29 1871639 SHIFTER, PTO 1 1 1427-216-0010-0
30-30 1871642 ARM, PTO SHIFT 1 1 1427-216-2000-0
30-31 1871643 LEVER, PTO 1 1 1427-216-2100-]
30-32 1871641 GUIDE, SHIFT LEVER 1 1 1427-216-0031-}
30-33 1860414 WASHER, PL/M8 2 2 M8 V41316-000800
30-34 1860214 BOLT/M8 x 16 2 ) M8 x 16 V20126-080160
30-35 1860403 WASHER, SP/M8 2 2 M8 V40116-000800
30-36 1871623 “CAP, BLANK/14 x4 1 1 14 x 4 1427-210-0040-0

66



Fig. 31 P.T.O. SHAFT SYSTEM

7 // =

\ 7 [ ..

7

67



No. 31

Model & Q'ty
X X

TX

Ref No| Parts Code Name 1300 | 1300 | 1500 | 1500 F Standard Parts Code
31- 1 1871636 SHAFT, PTO 1 1 1 1 1427-212-0010-0
31- 2 1860735 SEAL, OIL/TC35558 1 1 1 1 | Tc35558 V74413-555080
31- 3 1871638 SLEEVE 1 L 1 1 1427-212-0030-0
31- 4 1871601 BEARING, RB/6305-6 1 L 1 1 6305-6 1427-203-0080-0
31- 5 1871634 GEAR, PTO COUNTER/19T 2 2 2 2 1427-211-0040-0
3l- 6 1860612 BEARING, RB/6304 1 1 1 1 | 6304 V60011-063040
37 1871637 WASHER /20 ~ 28 % 2 1 1 1 1 1427-212-0020-0
3l- 8 1860711 | RING, SNAP/C-TYPE 20 1 1 1 1 {20 V70414-002000
31- 9 1860605 BEARING, RB/6203 2 2 2 2 | 6203 V60011-062030
31-10 1860706 RING, SNAP/C-TYPE 25 2 2 2 z |25 V70414-002500

68



Fig. 32 DIFFERENTIAL GEAR SYSTEM

69



No. 32

Model & Q'ty

Ref No| Parts Code Name it | rom| 100 iso0F| Standard Parts Code
32- 1 1871653 PINION, WHEEL RH/11T 1 1 1 1 1427-301-0120-0
32- 2 1871654 CLUTCH, DIFF-LOCK 1 1 1 1 1427-301-0131-0
32- 3 1860604 BEARING, RB/6010 1 L 1 L | 6010 V60011-060100
32- 4 1871644 CASE, DIFF 1 1 1 1 1427-301-0021-0
32- 5 1860512 PIN (B), STRAIGHT /8 X 14 1 1 1 1 8;( 16 V52110-080160
32- 6 1860513 PIN(B), STRAIGHT /8 x30 1 1 1 1 8 %30 V52110-080300
5 1871645 SHAFT, DIFF-PINION 1 1 1] 1 1427-301-0030-0
32- 8 1871649 COLLAR, THRUST/32 X 48 % | 2 2 2 2 1427-301-0070-0
32- 9 1871648 GEAR, DIFF-SIDE/14T 2 2 2 2 1427-301-0060-0
32-10 1871651 HOLDER, PINION SHAFT L 1 1 LI 1427-301-0090-0
32-11 1871646 PINION, DIFF/12T 2 2 2 2 1427-301-0040-0
32-12 1871647 COLLAR, PINION THRUST 2 2 2 2 1427-301-0050-0
32-13 1871480 GEAR, DRIVE SET/7T 1 1] .1 1 1427-020-2002-0
32-14 1871650 WASHER, LOCK 2 2 2 2 1427-301-0080-0
32-15 1860235 BOLT/MB x 25 4 4 4 4 | MBx25 V20146-080250
32-16 1860603 BEARING, RB/6009 1 1 1 1 | 6009 V60011-060090
32-17 18716572 PINION, WHEEL LH/1IT 1 1 1 1 1427-301-0110-0
32-18 1860608 ’ BEARING, RB/6206 2 2 2 2z | 6206 V60011-062060
32-19 1860733 SEAL, OIL/TC30458 2 2 [ 2| 2| Tc30458 V74413-045080
32-20 1871659 SPRING, PRESS/40 1 1 1 1] . 1427-301-0180-0
32-21 1871655 SHIFTER, DIFF-LOCK 1 1] 1 1427-301-0140-0
32-22 1871656 STAY, SHIFTER 1 1 1| o1 1427-301-0150-0
32-23 1871657 CAM, DIFF-LOCK 1 1 1| 1 1427-301-0160-0
32.24 1871658 PIN, SPRING/5 % 25 1 1 1 1 1427 -301-0170-0

E-type

32-25 1860918 O-RING/P10A 1 Ly 1 1] Ploa V200240100
3z2-26 1860404 | wASHER, SP/M10 1 1 1 1| M0 V40116-001000
32-21 1860305 NUT/MI10 1 1 1 1| M10 V30026-001000

70



71

Fig. 33

REAR AXLE SYSTEM




REV. 1/81 No. 33
Model & Q'ty
Ref No| Parts Code Name 1500 135&)1? 1500 | 1500 F Standard Parts Code
033. 1 1871665 HOUSING, REAR AXLE LH 1 1 1 1 1427-306-0010-0
033- 2 1871666 HOUSING, REAR AXLE‘RH i 1 1 1 1427-306-0020-0
33- 3 1871667 PACKING/PAPER b z 2 2 1427-306-0030-0
33 4 1860233 BOLT/M12 % 50 12 |12 |12 |12 MI12 x 50 V20126-120500
33- 5 1860228 BOLT/M10 % 45 4 4 4 4 M10x 45 V20126-100450
33- 6 1860405 WASHER, SP/MI12 12 [ 12 1z |12 Ml2 Vv40116-001200
33- 7 1860404 WASHER, SP/M10 4 4 4| 4 M10 V40116-001000
33- 8 1860512 PIN, STRAIGHT/8 X 16 4 4 4 4 8-x16 V52110-080160
33- 9 1877802 PLUG, DRAIN/1/4 2 2 2 2 B=14 7955-201-0260-0
33-10 1871668 SHAFT, WHEEL 2 2 2 2 1427-307-0010-0
O33-11 1871688 BOSS, WHEEL 2 2 2 z 1427-317-0010-0
33-12 1871689 PIN, WHEEL BOSS 2 2 2 2 1427-317-0020-0
33-13 1871690 PIN, CLIP pa 2 2 2 1427-317-0030-0
33-14 1860239 BOLT/MI12 % 30 9T 12 | 12 [ 12 |12 ?;I;ZjXBO Vv20146-120300
33-15 1860309 NUT/M12 7T 1z {12 |12 |12 ?;1;2) V30046-001200
33-16 1860405 WASHER, SP/MI12 12 12 §°12. | 12 M12 V40116-001200
33-17 1871669 GEAR, WHEEL/58T 2 2 2 2 1427-307-0020-0
33-18 1871670 PIPE/123 2 2z 2 2 1427-307-0030-0
33-19 1871671 SEAL, OTL/48 2 2 2 2 1427-307-0040-0
33-20 1860613 BEARING, RB/6306 2 2 2 2 6306 V60011-063060
33-21 1860610 'BEARING, RB/6208 2 2 2 2 6208 V60011-062080
33-22 1860707 RING, SNAP/C-TYPE 30 2 24t 2 21 30 V70414-003000
33-23 1860716 RING, SNAP/C-TYPE 80 2 2 2 : 80 V70514-008000
33-24 1860246 BOLT, STUD/M10x 32 2 2 2 2 M10 x 32 V25226-100320
33-25 1860247 BOLT, STUD/MI10 % 36 2 2 2 2 MI10 x 36 V25226-100360
33-26 1860404 WASHER, SP/M10 4 4 4 4 | M0 Vv40116-001000
33-27 1860305 NUT/M10 4 4 4 | 4 | Mr0 V30026-001000
33-28 1871691 CAP, BLANK/M14 6 6 6 6 1427-317-0040-0
33- 0-1 01p TIRE LH ASSY 1 1 1 1 1427-336-2100-0
33- 0-2 0IP TIRE RH ASSY 1 1 1 1 1427-336-2200-0
033-29 1871692 *DRUM, WHEEL/S5JA % 16 2-| 2 2 2 1427-317-2100-1
33-30 1860806 *TIRE/8-16 4PR_ ‘2 2 2 2 8-16-4PR VBB824-008160
33-31 1860807' « TUBE/8-16 2 2 2 2 8-16 V88900-008160
33-32 1860908 °*CAP, TIRE VALVE 2 2 2 2 A-type v99930-000100
33- 0-3 01IP TIRE, TURF R ASSY 2 4 2 2 1427-337-2300-0
033-33 1871703 *DRUM, WHEEL/W6 ¥ 16 2 2 2 z 1427-337-2400-1
33-34 1871701 *TIRE, TURF z 2|z | 2 ?.C;i;ro 1427-337-2310-0
33-35 1871702 *TUBE/8-16 2 2 2.1 2] 8-16 1427-337-2320-0
33-36 1860808 CAP, TIRE VALVE Z 2z 2 2 A-type v99930-000100

OIP - Order Individual Parts

72



73

Fig.

37 BRAKE SYSTEM




No. 37

Model & Q'ty
TX

TX TX | TX

Ref No| Parts Code Name 1300 | 1300 F | 1500 |1500F| Standard Parts Code
37- 0-1 1871674 BRAKE LH ASSY 1 1 1 1 1427-310-2000-0
37- 1 1871675 * SHOE, BRAKE 2 2 2 2 1427-310-2100-0
37- 2 1871672 * SPRING, TENSION 2 2 2 2 1427-310-0010-0
O37- 3 1871676 * COVER, BRAKE 1 1 1 1 1427-310-2200-
OQ37- 4 1871677 * PIN, BRAKE CAM LH 1 1 1 1 1427-310-2300-
37- 5 1860919 *O-RING/P18 1 1 1 1 | P18 V72010-240180
37- 6 1871678 «DRUM, BRAKE 1 1 1 1 1427-310-2400-0
37- 7 1860705 *RING, SNAP/C-TYPE 22 1 1 1 1 22 V70414-002200
37- 8 1860706 *RING, SNAP/C-TYPE 25 1 1 1 1 25 V70414-062500
37- 0-2 1871679 BRAKE RH ASSY 1 1 1 1 1427-310-2500-0
37- 9 1871675 *SHOE, BRAKE 2 2 | 2 2 1427-310-2100-0
37-10 1871672 * SPRING, TENSION 2 z 2 2 1427-310-0010-0
0O37-11 1871676 « COVER, BRAKE 1 1 1 1 1427-310-2200-}
037-12 1871680 *PIN, BRAKE CAM RH 1 1 1 1 1427-310-2700-]
37-13 1860919 *«O-RING/P18 1 1 1 1 P18 V72010-240180
37-14 1871678 *DRUM, BRAKE 1 1 1 1 1427-310-2400-0
37-15 1860705 *RING, SNAP/C-TYPE 22 1 1 1 1| 22 V70414-002200
37-16 1860706 *RING, SNAP/G-TYPE 25 1 I 1 1| 25 V70414-002500
37-17 1871673 PACKING/PAPER ' 2 2 2 2 1427-310-0020-0
37-18 1860216 BOLT/M8 x 20 12 [ 12 |12 [ 12 | MBx20 V20126-080200
37-19 1860403 WASHER, SP/MS8 12 [ 12 |12 |12 | M8 V40116-000800

74



75

Fig. 39 BRAKE ROD SYSTEM

—
—i N




No. 39

‘ Model & Q'ty
Ref No| Parts Code Name 1500 | 13007 | 1506 | 1500F Standard Parts Code
039- 1 1871684 PEDAL, BRAKE LH 1 1 1 1 1427-312-2100- |
39- 2 1871681 PIN, SPRING/8 x 35 1 ] 1 1 | 8%35 1427-312-0010-0
E-type
39- 3 1871412 SPRING, PARKING BRAKE 2 2 2 | 2 1403-312-0030-0
039- 4 18671685 ° PEDAL, BRAKE RH 1 1 1 1 1427-312-2200-
39- 5 [ © 1860733 NIPPLE, GREASE 2 2 2 2 | B-PT1/8 V76340-000000
39- 6 1871686 ROD, BRAKE 2 2 2 2 1427-312-2360-0
39- 7 1871401 NUT, LLH THREAD/M38 2 2 2 2 | M8 ' 1401-122-0050-0
39- 8 1860310 NUT /M8 2 2 2 2 | M8 V30226-000800
39- 9 1871452 YOKE LH i 2 2 2 1415-312-5000-0
39-10 1871453 YOKE RH 2 2 2 2 1415-312-6000-0
39-11 1871419 PIN, YOKE (A) 2 2 2 2 : 1404-312-0060-0
39-12 1860414 WASHER, PL/MS8 2 2 2 2 | M8 V41316-000800
39-13 1860502 PIN, SPLIT/2 % 18 : 2 2 2 2 | 2x18 V50015-200180
39-14 1871418 PIN, YOKE (B) 2 2 2 2 1404-312-0050-0
29-15 1860414 WASHER, PL/M8 2 2 2 2 | MB V41316-000800
39-16 1860502 PIN, SPLIT/2 x 18 2 2 2 2 | zx18 . V50015-200180
O 39-17 1871687 STOPPER, PARKING 1 1 1 1 . 1427-312-2400- |
39-18 1871682 SPRING, TORQUE/20 1 1 1 1 1427-3'12-0020-0
39-19 1860‘226 BOLT/ML0 % 35 1 1 1 1 | M10 %35 V20126-100350
39-20 1860305 NUT/M10 1 1 1 I | Mlo V30026-001000
39-21 1860404 WASHER, SP/M10 - 1 1 1 1 | Mi10 wbua_oomoo
39-22 1871664 ROD, PULL 1 1 1 1 1427-301-2100-0
O 39-23 1871663 PEDAL, DIFF-LOCK 1 1 1 1 1427-301-2000- |
39-24 1871661 SPRING, TENSION/121 1 1 1 1 1427-301-0210-0
39-25 1860503 PIN, SPLIT/2.5 x 18 2 2 2 2 | z.sx18 V50015-250180
39-26 1871662 PIN, STRAIGHT/12x 53 1 1 1 1 1427-301-0220-0
39-27 1860506 PIN, SPLIT/3 x 20 2 z 2 2 | 3x20 V50015-300200
39-28| 1875693 PLATE R 1 IS O 5650-040-1896-0
39-29 1860212 BOLT/ME8 x 12 3 3 3 3] M8 x12 Vv20126-080120
39-30 1860403 WASHER, SP/M8 3 3 3 3| M8 V40116-000800
O 39-31 1871660 ARM, DIFF-LOCK 1 1 1 1 1427-301-0190-

76



STEERING SYSTEM

Fig. 41

77



"No.41

Model & Q'ty
Ref No{ Parts Code Name 1500 | 1300F | 1500 | 1500 F Standard Parts Code
4l- 1 1871936 STEERING ASSY 1 1 1429-406-2000-0
41- 2 1860920 *ARM, PITMAN 1 1 1429-406-2010-0
41- 3 1860407 « WASHER, SP/M20 1 1 | Mzo V40116-002000
41- 4 1860923 *NUT/M20 P=1.25 6T 1 1 ?gé[; Bej 8 1414-406-0050-0
41- 5 1860921 * PLUG, QIL/PTI1/4 1 1 PTL/4 1429-406-2020-0
41- 1-1 1871714 STEERING ASSY 1 1 1427-406-2000-0
4]1- 2-1 1860924 * ARM, PITMAN 1 1 1427-406-0150- |
41- 3.1 1860407 * WASHER, SP/M20 1 1 M20 V40116-002000
41- 4-1 1871712 *NUT/M20 P=1.25 6T 1| 1 ?Z?r(; I 1427-406-0160-0
41- 5-1 1860925 *PLUG, OIL/PTL1/4 1 1 PT1/4 1427-406-0170-0
41- 6 1860237 BOLT/M10 %30 9T 4| 4| 4| 4 ?g_lr(; % 30 V20146-100300
41- 7 1860404 WASHER, SP/M10 4 4 4 4 | M10 V40116-001000
41- 8 1871468 WHEEL, STEERING ASSY 1 1 1 1 1421-406-0520-0
41- 9 1871428 «CAP, STEERING 1 1 1 1 1407-406-0020-0
41- 10 1871429 * PACKING, RUBBER 1 1 1 1 1407-406-0040-0
41-11 1871840 PANEL, METER 1 1 1 1 1427-603-2000-2
41-12 1860214 BOLT/MS x 16 4 4 4 4 | MBx16 V20126-080160
41-13 1860403 WASHER, SP/M8 4] 4 4| 4 | ms V40116-000800
41 14 1860414 WASHER, PL/M8 4] 4| 4| 4 |wm8 V41316-000800
41. 0-1 1871937 ROD, DRAG ASSY 1 1 1 1 1429-406-2100- |
41-15 1860965 *ROD, DRAG 1 1 1 1 1429-406-2200-4
4116 1871713 *COVER, DUST 2 2 el 2 1427-406-0180-0
41-17 1860317 *NUT, SLOTTED/MI10 2 2 2 2 M10 V32126-001000
41-18 1860505 *PIN, SPLIT/2.5x 25 2 2 2 2 | 2.5%2s V50015-250250
41-19 18714290 *NIPPLE, GREASE 2 z | 2 2 | s-1/4 1404-402-0050-0
41-20 1860404 *WASHER, SP/MI10° 2| 2| z | 2 | Mo V40116-001000
41-21 1860415 WASHER, PL/MI10 1 1 1 1 | mM10 V41316-001000
41-22 1860317 NUT, SLOTTED/MI10 1 1 1 1 M10 V32126-001000
41-23 1860505 PIN, SPLIT/2 x25 1 1 1 1 | 2x2s V50015-200250
L

78



Fig. 43 FRONT AXLE SYSTEM

79



“’ﬂ Vil No. 43
Model |& Q'ty |
Ref No| Parts Code Name 1300 | 1500 F | 1500 | somate Standard Parts Code
O 43- 1 1871705 AXLE, FRONT 1 1 1427-401-2000-1
43- 2 1871727 PIVOT, CENTER 1 1 1427-431-2000- |
43. 13 1860412 WASHER, PL/M20 2 7 M20 v41116-002000
43- 4 1860725 O-RING/P20 2 2 P20 Vv72010-240200
43. 5 1871704 BUSH/20 X 24 X 30 2 z 1427-401-0010-0
43- 6 1871718 WASHER /13 X 32 x 3 1 1 1427-431-0030-0
43- 7 1860316 NUT, SLOTTED/M12 1 1 Ml2 V32116-001200
43 8 1860507 PIN, SPLIT/3 % 25 1 1 3 %25 V50015-300250
043- 9 1871709 SPINDLE, KNUCKLE LH 1 1 1427-403-2001-1
43-10 1871310 KEY 1 1 1326-708-0050-0
o
43-11 | 1860929 SEAL, OIL/TC34488 2 2 TC34488 V74413-448080
43-12 1871461 COLLAR/25 x 42 % 4 2 2 1419-403-0010-0
43-13 1871444 BEARING, TB/27TAGS01 2 2 27TTAG8O1 1414-403-0040-0
43-14 1871434 BUSH/25 % 29 x 30 4 4 1411-401-0010-
43-15 1860928 O-RING/P25 2 2z P25 Vv72010-350250
O43-16 1871707 ARM, DRAG 1 1 1427-403-00‘10-0
43-17 1860926 BOLT/M10x 55 1 1 M10 X 55 V20126-100550
43-18 1860404 WASHER, SP/M10 1 1 M10 V40116-001000
43-19 1860305 NUT/M10 1 1 M10 V30026-001000
O 43-20 1871710 SPINDLE, KNUCKLE RH 1 1 1427-403-2101-9
O 43-21 1871443 COVER, SPINDLE 1 1 1414-403-0030-)
43-22 1860229 BOLT/M12 x 20 1 1 M12 % 20 V20126-120200
43-23 1860927 WASHER, SP/M12 1 1 Ml2 V40126-001200
43-24 1871772 END, TIE ROD RH ASSY 1 1 1427-433-2500-0
43-25 1871766 *« COVER, DUST 1 1 1427-433-0250.0
43-26 1871420 *NIPPLE, GREASE 1 1 S-1/4" 1404-402-0050-0
43-27 1860317 *NUT, SLOTTED/ML10 1 1 M10 V32126-001000
43-28 1860505 *PIN, SPLIT/2.5X25 1 1 2.5 %25 V50015-250250
43.29 1871771 END, TIE ROD LH ASSY 1 1 1427-433-2400-0
43-30 1871766 + COVER, DUST 1 1 1427-433-0250-0
43-31 1871420 *NIPPLE, GREASE 1 1 5-1/4n 1404-402-0050-0
43-32 1860317 *NUT, SLOTTED/M10 1 1 M10 V32126-001000
43-33 1860505 *PIN, SPLIT/2.5 x 25 1 1 2.5 %25 V50015-250250
43-34 1860415 WASHER, PL/MI10 2 2 M10 V41316-001000
43-35 1871765 NUT, LH THREAD/M12 1 1 111112.5 1427-433-0230-0
043-36 1871708 ROD, TIE 1 1 1427-403-0020-§
4337 | 1871764 NUT/M12 P=1.5 1 1 o 1427-433-0220-0
43-38 1860736 NIPPLE, GREASE 3 3 A-PTL/8 V76140-000000

80



Fig. 44 FRONT WHEEL SYSTEM




REV. 1/81

No. 44

Model & Q'ty
Ref No| Parts Code Name T o] 1o 1500 Standard Parts Code
44- 0-1 OIP TIRE, F ASSY 2 2 1429-411-2000-0
44. 1 1860805 +TIRE, F/4.00-12-4PR 2 2 4.00-12-4PR v338i4-400120
44. 2 1860808 + TUBE/4.00-12 2 2 4.00-12 V88900-400120
44. 3 1860908 *CAP, TIRE VALVE 2 2 A-type V99930-000100
D44 4 1871938 *DRUM, WHEEL/300D < 12 2 2 DC300D % 12 1429-411-2100-1
44. 5 E_,M BOLT/ML2 x 25 8 8 M12 = 25 V20126-120250
44- 6 1860405 WASHER, SP/MI12 8 8 M12 V40116-001200
044- 7 1871435 CAP, WHEEL 2 2 1411-411-0020-0
44- 8 1860201 BOLT/M6 » 12 6 6 M6 % 12 V20026-060120
44- 9 1860402 WASHER, SP/Mé 6 6 Mb V40116-000600
44-10 1871436 PACKING/PAPER z 2 1411-411-0030-0
44.11 1860507 PIN, SPLIT/3 * 25 2 2 3% 25 V50015-300250
44-12 1860316 NUT, SLOTTED/M12 2 2 M12 V32116-001200
44.13 1871308 COLLAR 2 2 1325-930-1050-0
44-14 1860606 BEARING, RB/6204 2 2 6204 V60011-062040
(O44-15 1871439 BOSS, F WHEEL 2 2 1412-411-0010-0
44-16 1860607 BEARING, RB/6205 2 2 6205 V60011-062050
4417 1871426 SEAL 2 2 1407-403-0020-0
44- 0-2 oIP TiRE, TURF F ASSY 2 2 1427-332-2100-0
C44-18 1871695 *DRUM, WHEEL 2 2 1427-332-2200-1
44-19 1871694 *TIRE, TURF/20 <80-10 2 2 1427-332-2110-0
44-20 1860908 «CAP, TIRE VALVE 2 2 A-type Vv99930-000100
44-21 1860930 < VALVE 2 2 TR413 3560-103-1050-0

OIP - Order Individual Parts

82



Fig. 46 FRONT AXLE CASE SYSTEM

83



No.46

Model & Q'ty
TX [TX | TX

Ref Noj Parts Code Name 1300 | 1300 F| 1500 | 1500.F Standard . Parts Code
O4e- 1 1871716 CASE, BEVEL 1 1 1427-431-0011-0
46- 2 18774902 PLUG, DRAIN/1/4 1 1 7955-20;-0260_0
46- 3 1871309 PLUG, DRAIN 1 1 1326-706-0020-0
O 46- 4 1871727 PIVOT, CENTER 1 1 1427-431-2000-¢
46- 5 1860412 WASHER/M20 1 1 | M20 V41116-002000
46- 6 1871717 BUSH/20 X 30 % 26 2 2 1427-431-0020-0
46- 7 1860725 O-RING/P20 2 z | p20 V72010-240200
46- 8 1860726 O-RING/G25 2 2 | c2s V72110-310250
46- 9 1871718 WASHER/13 x 32 %3 1 1 1427-431-0030-0
46-10 1860316 NUT, SLOTTED/MI12 1 1 | M1z V3izl16-001200
46-11 1860507 PIN, SPLIT/3% 25 1 1 |3x25 Vv50015-300250
O 46-12 1871720 METAL, PINION 1 1 1427-431-0060-4
46-13 1871721 PACKING/PAPER 1 1 1427-431-0070-0
46-14 1860724 O-RING/P71 1 1| P71 V72010-570710
46-15 1860217 BOLT/MS8 x25 3 3 | MBx25 V20126-080250
46-16 1860403 WASHER, SP/MS8 3 3 | M8 V40116-000800
O 46-17 1871737 HOUSING, AXLE LH 1 i 1427-432-0080-14
46-18 1871738 PACKING/PAPER 1 1 1427-432-0090-0
46-19 1860217 BOLT/M8% 25 8 8 | MBx25 V20126-080250
46-20 1860403 WASHER, SP/MB8 8 8 | M8 V40116-000800
O 46-21 1871739 HOUSING, AXLE &5 &W 1 1 1427-432-0110-0
46-22 1871740 PACKING/PAPER 1 1 1427-432-0120-0
46-23 1860237 BOLT/M10% 30 5 5 | M10 x30 V20146-100300
46-24 1860409 WASHER, SP/MI10 5 5 | M10 V40126-001000
46-25 1871741 BOLT/M12 z 2 1427-432-0130-0
46-26 1860311 NUT/MI12 2 2 | M1z V30226-001200
46-27 18717472 BUSH/KINGPIN 4 4 1427-432-0140-0
46-28 1871758 BEARING, TB/TAG20Z-1 2 2 | TAG20Z-1 1427-433-0150-0

84



85

Fig. 47 DRIVE SHAFT SYSTEM




No. 47

Model & Q'ty
Ref No| Parts Code Name 1500 | 1500F | 1500 |1sooF| Standard Parts Code
Q47- 0-1 1871728 JOINT (A) ASSY 1 1 1427-431-2100-¢
047- 1 1871722 *YOKE (A), SPLINE 1 1 1427-431-0080-1
47- 2 1871723 «JOINT, CROSS 1 1 1427-431-0090-0
047- 3 1871724 *YOKE (B), SPLINE 1 1 1427-431-0110-0
47- 4 1860711 *RING, SNAP/C-TYPE 20 4 4 |20 V70514-002000
47- 5 1860520 PIN, SPRING/6x 32 W 1 1 | 6x32 V58014-060320
47- 6 1860523 WIRE/0.9 % 120 1 1 | 0.9x120 V59013-091200
O47- 7 1871939 SHAFT, DRIVE 1 1 1429-431-0010-
O47- 8 1871730 CASE, JOINT 1 1 1427-431-2300-}
47- 9 1871725 BOLT, SET 1 1 1427-431-0130-0
47-10 1860405 WASHER, SP/MI12 1 1 | Mi12 : V40116-001200
47-11 1871726 BUSH/21 1 1 1427-431-0140-0
47-12 1860728 SEAL, OIL/VC20325 1 1 | vcao3zs V74212-032050
O47- 0-2 1871729 JOINT (B) ASSY 1 1 1427-431-2200- |
O47-13 1871724 - | *YOKE (B), SPLINE 2 2 1427-431-0110-4
47-14 1871723 * JOINT, CROSS 1 1 1427-431-0090-0
47-15 1860711 *RING, SNAP/C-TYPE 20 4 4 | 20 V70514-002000
47-16 1860520 PIN, SPRING/6 %32 W 2 2 | 6x32 V58014-060320
47-17 1860523 WIRE/0. 9~ 120 2 2 | 0.9x%120 V59013-091200

86



Fig. 48 FRONT DIFFERENTIAL SYSTEM

87



Nc.48

Model & Q'ty
Ref NoJ Parts Code Name 1500 | 1300%] 1500 [1s00F| Standard Parts Code
48- 1 1871481 GEAR (6), DRIVE SET 1 1 1427-043-2000-0
48- 2 1871731 CASE, F DIFF 1 1 1427-432-0020-0
48- 3 1860513 PIN, STRAIGHT (B)/8 x 30 1 1 8 %30 Vv52110-080300
48- 4 1860512 PIN, STRAIGHT (B)/8 x 16 1 1 8 x 16 V52110-080160
48- 5 1871650 WASHER, LOCK 2 2 7 1427-301-0080-0
48- 6 1860235 BOLT/M8 % 25 9T 4 4 ?é?r)x 25 V20146-080250
48- 7 1871645 SHAFT, DIFF PINION 1 1| 1427-301-0030-0
48- 8 1871732 PINION, DIFF/11T 2 2 1427-432-0030-0
48- 9 1871647 COLLAR, PINION THRUST 2 2 1427-301-0050-0
48-10 1871733 GEAR, SIDE/15T 2 2 1427-432-0040-0
48-11 1871719 COLLAR, THRUST/30x 45 x 1 2 2 1427-432-0050-0
48-12 1860602 BEARING, RB/6008 2 2 | eoos V60011-060080
48-13 1 871335 SHIM (A) AR AR 1427-432-0060-0
48-14 1871736 SHIM (B) AR AR 1427-432-0070-0
48-15 1860715 RING, SNAP/C-TYPE 68 1 1 68 V70514-006800
48-16 1871601 BEARING, RB/6305-6 2 7 6305-6 1427-203-0080-0
48-17 1871719 COLLAR/26x% 32 x 23 1 1 1427-431-0050-0
48-18 1860706 RING, SNAP/C-TYPE 25 1 1 25 V70414-002500
48-19 1860732 SEAL, OIL/TC25478 1 1 TC25478 V74412-547080
48-20 1871950 SHIM (C) AR AR 1427-432-0170-0




89

Fig. 49

FRONT AXLE CASE AND KNUCKLE ARM SYSTEM




Model &

No. 49

Q'ty
Ref NoJ Parts Code Name 1300 | taoor | 1500 1s00F| Standard Parts Code
0 49-1 1871745 CASE, F GEAR z 2 1427-433-0010-4
49- 2 1877902 PLUG, DRAIN/1/4 g 2 7955-201-0260-0
49- 3 1871309 PLUG, DRAIN 4 4 1326-706-0020-0
49- 4 1871746 BOLT/MI10 4 4 1427-433-0020-0
49- 5 1860314 NUT/M10 4 4 | M10 V30526-001000
49- 6 1860512 PIN (B), STRAIGHT/8 x16 4 4 | 8%16 V52110-080160
Q49- 7 1871751 METAL, WHEEL 2 2 1427-433-0070- |
49- 8 1871752 PACKING/PAPER ¥ 2 1427-433-0080-0
49- 9 1860218 BOLT/MS x 30 14 14 | M8x 30 V20126-080300
49-10 1860403 WASHER, SP/MS8 14 14 | M8 V40116-000800
O49-11 1871768 ARM, KNUCKLE LH 1 1 1427-433-2100- |
0O49-12 1871769 ARM, KNUCKLE RH 1 1 1427-433-2200-4
49-13 1871756 PACKING/PAPER 2 2 1427-433-0130-0
49-14 1860236 BOLT/MS8 « 35 9T 8 8 f‘;far; 92 V20146-080350
49-15 1860403 WASHER, SP/M8 8 g | M8 V40116-000800
49-16 1860736 NIPPLE, CREASE 2 2 | A-PTL/8B V716140-000000
049-17 1871770 PIN, KING (B) 2 2 1427-433-2300-}
49-18 1860214 BOLT/MS8 % 16 4 4 | M8x16 V20126-080160
49-19 1860403 WASHER, SP/M8 4 4 | M8 V40116-000800
49-20 1871757 O-RING/S18 2 2 | s18 1427-433-0140-0
49-21 1871759 PACKING/PAPER 2 z 1427-433-0160-0
49-22 1871760 PLATE (A), SEAL SET 2 2 1427-433-0170-0
49-23 1871761 SEAL/134 2 2 1427-433-0180-0
49-24 1871762 PLATE (B), SEAL SET 4 4 1427-433-0190-0
49-25 1860202 BOLT/Mé % 16 28 28 | M6 x16 V20026-060160
49-26 1860402 WASHER, SP/M6 28 28 | M6 V40116-000600
Oyg-27 1871763 ROD, TIE 1 1 1427-433-0210- |
49-28 1871764 NUT/M12 1 1 ;’1:]12‘5 1427-433-0220-0
49-29 1871765 NUT, LH THREAD/M12 1 1 ;‘:12'5 1427-433-0230-0
49- 0-1 1871771 END, TIE ROD LH ASSY 1 1 1427-433-2400-0
49- 0-2 1871772 END, TIE ROD RH ASSY 1 1 1427-433-2500-0
 49-30 1871771 - END, TIE ROD LH 1 1 1427-433-0240-0
49.-31 1871772 *« END, TIE ROD RH 1 1 1427-433-0260-0
49-32 1871420 * NIPPLE, GREASE 2 2 {5-1/4" 1404-402-0050-0
49-33 1871766 + COVER, DUST 2 2 1427-433-0250-0
49-34 1860404 * WASHER, SP/M10 2 2 | M10 V40116-001000
i 49-35 1860316 *NUT, SLOTTED/ML0 z 2 | M10 V32126-001000
| : 49-36 1860505 *PIN, SPLIT/2.5x 25 2 2|z.5x25 V50015-250250

90



Fig. 50 FRONT WHEEL SYSTEM




o

R

REV. 1/81 A No. 50
Model & Q'ty | o
Ref Nof Parts Code "Name 1300 1'25(0; 1500 1533(: Standard Parts Code
Os50- 0-1 OIP TIRE, F LH ASSY 1 1 1427-441-2000-0
Os0- 1 1871774 'DRUMl, WHEEL/300 X 12DC 1 1 1427-441-2100-1
50- 2 186080 2 « TIRE 1 1 V86202-500120
50- 3 1860803 +« TUBE 1 1 V88300-500120
50- 4 1860908 *CAP, TIRE VALVE 1 1 | A-type V99930-000100
O 50- 0-2 0IP TIRE, F RH ASSY 1 1 1427-441-2200-0
O 50- 5 1871774 *DRUM, WHEEL/300x 12DC 1 1 1427-441-2100-1
50- 6 1860802 *TIRE 1 1 VB8202-500120
50- 7 1860803 *TUBE 1 1 V88300-500120
50- 8 1860908 *GAP, TIRE VALVE 1 I | A-type V99930-000100
O 50- 9 1871753 SHAFT, F WHEEL 2 2 1427-433-0090-{
50-10 1871754 SEAL, OIL/35 2 ) 1427-433-0110-0
50-11 1860238 BOLT/MI12 %20 9T 8 8 ?;;a) 20 V20146-120200
50-12 1860405 WASHER, SP/MIl2 8 8 | M12 V40116-001200
50-13 1860607 BEARING, RB/6205 z 2 | 6205 V60011-062050
50-14 1860707 RING, SNAP/C-TYPE 30 2 2 |30 V70414-003000
50-15 1871755 GEAR, WHEEL/25T 2 2 1427-433-0120-0
50-16 1860608 BEARING, RB/62706 2 2 | 6206 V60011-062060
50-17 1860703 RING, SNAP/C-TYPE 15 2 z |15 V70414-001500
50-18 1871750 COLLAR/15% 26% 1 2 2 1427-433-0060-0
50-19 1860606 BEARING, RB/6204 2 2 | 6204 V60011-062040
50-20 1871749 PINION, WHEEL/IZ‘T 2 2 1427-433-0050-0
50-21 1860611 ’ BEARING, RB/6302 2 2 | 6302 V60011-063020
50-22 1860729 SEAL, OIL/VC25405 2 2 | vcas4o0s V74212-540050
50- 0-3 1871767 JOINT (C) ASISY 2 2 1427-433-2000-0
O 50-23 1871747 * YOKE, SHAFT 2 2 1427-433-0030-1
50-24 1871723 - JOINT, CROSS 2 2 1427-431-0090-0
O 50-25 1871748 *YOKE (C), SPLINE 2 2 1427-433-0040- |
50-26 1860711 *RING, SNAP/C-TYPE 20 8 8 | 20 V70514-002000
50-27 1871743 SHAFT (B), DRIVE 2 2 1427-432-0150-0
5.0-28 1871744 SEAL, OIL/21 2 2 1427-432-0160-0
50-29 1860520 PIN, SPRING/6 x32 W 2 2 | 6x32 'v53014-060320
50-30 1860523 WIRE/0. 9% 120 2 2 [ 0.9x120 v59013-091200‘
50- 0-4 0IP TIRE, TURF F ASSY 2 2 1427-337-2100-0
O 50-31 1871699 *DRUM, WHEEL/5JA-12 2 % 1427-337-2200-1
50-52 1860968 * TIRE, TURF/AGSé-12FD 2 2 | AGsé-12FD 1427-337-2110-0
50-33 1860969 * TUBE/6-12 2 2 | 6-12 1427-337-2120-0
50-34 1860908 * CAP, TIRE VALVE 2 2 | A-type V99930-000100

0IP - Order Individual Parts

92



93

Fig. 52 CYLINDER CASE SYSTEM




No; 32

Model & Q'ty

TX

TX

TX

Ref No| Parts Code Name 1500 | 13007 1500 1s00F| Standard Parts Code
O52- 1 1871776 CASE, CYL 1 1 1 1 1427-501-0010-
52. 2 18717719 PACKING/PAPER 1 1 1 1 1427-501-0040-0
52- 3 1860227 BOLT/M10 % 40 5 5 5 5 M10 x 40 V20126-100400
52- 4 1860228 BOLT/MI10 x 45 2 2 2 2 M10X 45 V20126-100450
52- 5 1860404 WASHER, SP/MI10 9 9 9 9 M10 V40116-001000
52- 6 1860415 WASHER, PL/M10 9 19 9 9 MI10 V41316-001000
52- 7 1871790 ROD 1 L R U 1427-503-0020-0
52- 8 1871783 CRANK, LIFT 1 1 1 1 1427-502-0020-0
52- 9 1871781 PIN, ROD 1 r 1 1 1427-503-0030-0
52-10 1871792 PLATE (A), SET I 1 1 1 1427-503-0040-0
52-11 1871793 PLATE (B), SET 1 1 1 1 1427-503-0050-1
52 -12 1860202 BOLT/M6 % 16 2 2 2 2 Mé =16 V20026-060160
52-13 1871789 PISTON 1 1 1 1 1427-503-0010-0
52 -14 1871447 RING, BACK-UP/P50A 1 1 1 1 P50A 1414-503-0040-0
52 -15 1871446 O-RING/P50A 1 1 1 1‘ P50A 1414-503-0030-0
52-16 1860727 O-RING/G55 1 1 t 1 G55 V72111-310550
O 52-17 1871780 HEAD, CYL 1 1 1 1 1427-501-0050-0
52-18 1860931 O-RING/P12 1 1 1 1 Pl2 V72011-240120
52-19 1860232 BOLT/MI12 % 35 T4 4 4 4 MI12 % 35 V20126-120350
52-20 1860405 WASHER, SP/M12 4 4 4 4 Miz V40116-001200
£3-21 1871781 PLUG 1 1 1 1 1427-501-0060-0
52-22 1860919 O-RING/P18 1 1 1 1 P18 V72010-240180
52-23 1871785 STOPPER, CRANK 1 11 ] 1427-502-0040-0
5224 1860312 NUT/M10 2 2 2 2 M10 V30326-001000

94



Fig. 53 LIFT ARM SYSTEM

......

95



No.53

Model & Q'ty
Ref NoJ Parts Code Name 1300 | (3007 | 1500 |1500F| Standard Parts Ceode
53- 1 1871782 SHAFT, LIFT 1 1 1 1427-502-0010-0
53- 2 1860709 RING, SNAP/C-TYPE 35 1 1 1 35 V70414-003500
53- 3 1871777 BUSH/30 % 34 x 30 1 1 1 1427-501-0020-0
53 4 1871778 BUSH/35% 39 % 30 1 1 1 1427-501-0030-0
53- 5 1860730 SEAL, OIL/VC30456 2 2 2 VG30456 V74213-045060
Os3- 6 1871787 ARM, LIFT RH 1 1 1 1427-502-2000- |
Os53- 7 1871788 ARM, LIFT LH 1 1 1 1427-502-2010- |
53- B 1860707 RING, SNAP/C-TYPE 30 2 2 2 30 V70414-003000
53- 9 1871784 PIN, LIFT ARM 2 2 2 1427-502-0030-0
53-10 1871421 BOLT/M8x 25 2 2 2 M8 x 25 1404-502-0130-0
53-11 1860310 NUT/M8 7 2 2 M8 V30226-000800
53-12 1871405 PIN, LINK/LARGE SET 6 6 (3 1402-500-9010-0
0 53-13 1871445 STAY, LIFT LOCK 2 2 2 1414-502-0040-0
53-14 1860502 PIN, SPLIT/2 %18 2 2 2 2x18 V50015-200180
53-15 1871786 ROD, VALVE RETURN 1 1| 1 1427-502-0050-0
53-16 1871469 NUT, ADJUST 1 1 1 1421-502-0010-0
53-17 1860215 BOLT/MS x 18 1 1| M8 % 18 V20126-080180
53-18 1871314 SPRING, PRESS/45 1 1 1 1338-701)-0060-0
53-19 1871416 NIPPLE, ROD (B) 1 1 1 1404-117-0020-0
53.20 1860414 WASHER, PL/MS8 1 1 1 M8 V41316-000800
53-21 1871451 PIN, SPRING 1 1 1 1414-701-0050-0
53-22 1860414 WASHER, PL/M8 1 1 1 M8 V41316-000800
53-23 1871314 SPRING, PRESS/45 1 1 1 1338-701-0060-0
53-24 1871469 NUT, ADJUST 1 1 1 1421-502-0010-0
53-25 1860215 BOLT/MS8 % 18 1 1 1 M8 % 18 V20126-080180
053-26 1871587 BKT, LINK 1 1 1 1427-201=2200=1""" "
53.27 1860230 BOLT/MI12 x 25 4 4 4 MI12 % 25 V20126-120250
53-28 1860405 WASHER, SP/M12 4 4 4 Mlz V40116-001200

96



97

Fig. 54 HYDRAULIC PIPING SYSTEM




No.54

Model & Q'ty
Ref No| Parts Code Name 1900 | 1500 | 1560 {1300F| Standard Parts Code
54- 1 1871794 FILTER, SUCTION gl {73! 1 1 1 1 1427-503-0060-0
Os54- 2 1871799 PIPE, SUGTION 1 1 1 1 1427-503-2201- |
54- 3 1860932 O-RING/P28 2 2 2 2 P28 V72010-350280
54- 4 1860725 O-RING/P20 1 1 1 1 P20 v72010-240200
54- 5 1860207 BOLT/M6 ~ 35 4 4 4 4 Mé X 35 V20026-060350
54- 6 1860402 WASHER, SP/M6 4 4 4 4 Mé V40116-000600
54- 7 1871797 PUMP, GEAR ASSY 1 1 1 1 1427-503-2000-0
O54- 8 1871800 PIPE, DELIVERY 1 1 1 1 1427-503-2300- .
54- 9 1860725 O-RING/P20 1 1 1 1 P20 V72010-240200
54-10 1860206 BOLT/M6 ~ 30 4 4 4 4 Mé6 * 30 VZ20026-060300
54-11 1860402 WASHER, SP/Mé 4 4 4 4 M6b V40116-000600
54-12 1871455 BOLT, CONNECTOR 1 1 1 1 1415-505-0140-0
54-13 1860919 O-RING/P18 2 2 2 2 PIB V72010-240180
O54-14 1871798 VALVE, CONTROL ASSY 1 1 1 1 1427-503-2100-
54-15 1860931 O-RING/Pl2 2 2 2z 2 Pl2 V72011-240120
54-16 1860221 BOLT/MS8 % 55 3 3 3 3 MB X 55 V20126-080550
54-17 1860403 WASHER, SP/M8 3 3 3 3 M8 V40116-000800
Os54-18 1871801 LEVER, CONTROL 1 1 1 1 1427-503-2400- |
54-19 1871440 KNOB, LEVER/30° 1 1 1 1 1414-117-0040-0
54-20 1860514 PIN, SPRING/6 28 W 1 1 1 1 6% 28 V58014-060280
54-21 1860521 WIRE/0.9 % 70 1 1 1 1 0.9 x70 V59013-090700
O54-22 1871795 CLAMPER, PIPE 1 1 1 1 1427-503-0071-|
54.23 1860220 BOLT/MS8 x 40 1 1 1 1 M8 % 40 V20126-080400
54.24 1860403 WASHER, SP/M8 1 1 1 1 M8 v40116-000800
54-25 1860414 WASHER, PL/M8 1 1 1 1 M8 V41316-000800
54-26 1871796 RUBBER, CUSHION 1 1 1 1 1427-503-0080-0

98



99

Fig. 55 3 - POINT LINK SYSTEM




No.55

Model & Q'ty
Ref No| Parts Code Name 500 | tsoor]| 1500 |1s0ar| Standard Parts Code
Q55- 0-1 1860970 LINK, 3P ASSY 1 1 1 1 1427-511-0000-|
055- 1 1871809 « LINK, LW z 2 2 2 1427-511-2000-4
55- 2 1871405 « PIN, LINK/LARGE SET 3 6 6 6 1402-500-9010-0
55- 3 1871807 * PIN, LW LINK 1 1 1 1 1427-511-0061-0
055- 4 1871808 *PLATE, SET 1 1 1 1 1427-511-0071-0
55- 5 1860209 * BOLT/MS8 % 25 9T 1 1 1 1 ?;f;;( 2 V20046-080250
55- 6 1860403 *« WASHER, SP/M8 1 1 1 1| M8 V40116-000800
55- 7 1860414 «WASHER, PL/M8 1 1 1 1 | M8 V41316-000800
055- 8 1871803 «SHACKLE 4 4 4 4 1427-511-0020-§
55- 9 1871802 * PIN/10 x 32 4 4 4 4 1427-511-0010-
55-10 1860504 « PIN, -SPLIT/2.5 % 20 4 4 4 4 | 2.5%20 V50015-250200
55-11 1871811 * CHAIN RH, CHECK 2 2 2 2 1427-511-2200-G
Os55-12 1871812 * TURN BUCKLE/MI12 2 2 2 2 1427-511-2300-1
55-13 1860311 *NUT/M12 2 2 2 2 | M12 V30226-001200
55-14 1871810 * GHAIN LH, CHECK 2 2 2 2 1427-511-2100-0
O55-15 1871813 *HOLDER, CHAIN 2 2 2 2 1427-511-2400- |
Os5-16 1871816 *ROD LH, LIFT i 1 1 1 1427-511-2700~ |
55-17 1860933 *PIN, LIFT ROD SET 3 3 3 3 1404-500-9050-0
55-18 1871303 * PIN, HAIR 3 3 3 3 1305-931-0030-0
55-19 1871821 * CHAIN, LW LINK 2 2 2 2 1427-511-3100-0
55-20 1860218 *BOLT/M8 X 30 2 2 z z | M8x30 V20126-080300
55-21 1860403 *WASHER, SP/M8 2 2 2 2 | ms V40116-000800
55-22 1860304 *NUT/M8 2 2 2 2 | M8 V30026-000800
O55-23 1871819 *ROD, LIFT 1 1 1 1 1427-511-2900-1
55-24 1871806 *PIN, KNOCK/16 % 44 2 2 2 2 1427-511-0050-0
55-25 1860417 «WASHER, PL/MI16 2 2 2 2 | Ml6 V41316-001600
55-26 1860510 *PIN, SPLIT/4 %25 2z & 2 2 |4x25 v50015-400250
5527 1871818 *NUT, LOCK/16 1 1 1 1 142?-511-2800-0<\
Or5-28 1871805 *HANDLE, ADJ 1 1 1 1 1427-511-0040-
55-29 1860517 *PIN, SPRING/5 % 30 1 1 1 1 {5%30 V58014-050300
55-30 1871817 *FORK 1 1 1 1 1427-511-2730-0
"055-31 1871804 *SCREW, ADJ 1 1 1 1 1427-511-0030-
Os55-32 1871820 «FORK, BKT 2 2 2 2 1427-511-3000-1,
055-33 1871814 * LINK, TOP LH THREAD 1 1 1 1 1427-511-2500-}
Os55-34 1871459 *TURN BUCKLE 1 1 1 1 1416-511-5000-0
55-35 1871408 *NUT, TOP LINK LOCK 1 1 1 1 1402-511-6000-0
55-36 1871815 *LINK, TOP RH THREAD 1 1 1 1 1427-511-2600-0
55.37 1871406 *PIN, TOP LINK/SHORT SET 2 2 2 7 1402-500-9040-0

100



Fig. 56 BONNET AND FRAME SYSTEM

101



REV. 1/81 No.56

Model & Q'ty
RefNo| Parts Code Name 1% | fs00F| 1506 [1s00F| Standard Parts Code
O 56- 1 1871842 BONNET 1 1 1 i 1427-604-2000-1
56- 2 1871822 BOLT, HINGE 2 2 2 2 1427-601-0010-0
56- 3 1871824 WASHER/15% 24x% 2 2 2 2 2 1427-601-0030-0
56- 4 18718.23 RUBBER, CUSHION 2 2 2 2 1427-601-0020-0
56- 5 1860415 WASHER, PL/M10 2| 2| 2| 2z |mi0 V41316-001000
56- 6 1860404 WASHER, SP/MI10 2| 2 2 | 2 |m10 V40116-001000
56- 7 1860305 NUT/M10 2| 2| 2| 2 | w0 V30026-001000
56- 8| % 1871841 GRILLE, LH 1 1 1 1 : 1427-604-0010-0
sE= 8 1860102 SCREW/Mé x 16 5 5 5 5 | Mbx16 V11216-600160
Ose-10| % 1871837 SUPPORT, BONNET 1 1 1 1 1427-602-2002-1
56-11 1860240 BOLT/M10x 25 - 4 4 4 | 4 | M10x25 V20126-100250
56-12 1860404 WASHER, SP/M10 4 4 4 4 | M10 v40116-oowon
(O 56-13 1871827 MASK, F 1 1 1 1 1427-601-0060- |
56-14 1860214 BOLT/MS % 16 8| 8 8 8 | M8x16 V20126-080160
56-15 1860403 WASHER, SP/M8 8 8 8 8 | M8 V40116-000800
QO 56-16 1871828 COVER, SIDE LH 1 1 1 1 1427-601-2101-4
0 56-17 1871825 COVER, SIDE.RH 1 i 1 1 1427-601-0041-1
56-18 1860414 WASHER, PL/M8 12} 12 |12 |12 | M8 V41316-000800
056-19 1871830 COVER, FAN 1 1 1 1 1427-601-2301-4
56-20 1860214 BOLT/MS8 x 16 6 6 6 6 | MBx16 V20126-080160
56-21 1860403 7 WASHER, S5P/M8 6 6 6| 6 | M8 | vao116-000800
O56-22 1871831 STAY, COVER 1 1 1 1 1427-601-2401-0
056-23 1871934 FRAME, F 1 1 1 1 1429-402-2000- |
56-24 1860241 BOLT/MI2 % 30 9T s | 8| 8] 8 EV‘;ITZ)X 30 V20346120300
56-25 1860405 WASHER, SP/MIz2 8 8 8 8 | MI2 V40116-001200
Q56-26 1871832 COVER (A), FAN 1 1 1 1 © 1427-601-2500- 1
O56-27 1871833 COVER, SUB 1 1 1 1 1427-601-2600-{
O56-28 NLA WEIGHT, FRAME/8 1 1 1 1429-402-0012-0
56-29 1860404 WASHER, SP/MI10 2 2 2 2 | M10 V40116-001000
56-30 1860225 BOLT/M10 x 20 2 2 2 2 | mM10x%x20 v20126-100200
56-31 1860971 PL.;\TE, SEAL 1 1 1429-602-0010-0
56-32 1860972 SEAL/30% 30 x 83 2 2 1429-602-0020-0
56-33F 1860973 | sEAL/30% 30 % 70 |22 1429-602-0030-0
56-34 : 18_\60974 SEAL/15 x 10 x 480 1 1 1429-602-0040-0
*¥TX1300 S/N 000000 to 103150 TX1500 §/N 000060 to 163832 102

TX1300F S/N 000000 to 013253 TX1500F S/N 000000 to 007348



Fig. 57 SEAT AND FENDER SYSTEM

103



No. 57

Model & Q'ty
Ref No) Parts Code Name 1500 | 1900 F | 1500 | 1500 F Standard Parts Code
57- 0-1 *K SEAT ASSY 1 S S N
57- 1 1871848 * SEAT (A) 1 1 1 1 1427-611-2100-2
§57- 2 1871849 * SEAT (B) 1 1 1 1 1427-611-2200-0
57- 3 1871473 * PLATE (A) 1 1 1 1 1421-611-0030-2
57- 4 1860204 * BOLT/Mé X 20 2 il 2 z Méb x 20 V20026-060200
§7- 5 1860206 « BOLT/Mb %30 2 2 2 2 M6 X 30 V20026-060300
57- 6 1860402 * WASHER, SP/M6 4 4 4 4 Mb .V40116-000600
57- 7 1860413 « WASHER, PL/M6 4| 4| 4| 4 M6 f4n164mowo
-Og7- 8 1871850 BKT, SEAT 1 1 1 1 1427-611-2301-0
57- 9 1871450 PIN/10 x 188 1 1 1 1 1414-632-0070-0
57-10 1860502 PIN, SPLIT/Z x 18 1 1 1 1 2x18 V50015-200180
57-11 1871302 PIN, HAIR 1 1 1 1 1305-241-0010-0
57-12 1871474 RUBBER, CUSHION 2 2] 2| 2 1421-611-0040-0
57-13""" 1871449 RUBBER, CUSHION (A) 2 | 2 2 2 1414-632-0050-0
57-14 1877901 CAP, OIL/30 1 1 1 1 7954-205-1010-0
57-15 1860214 BOLT/MS x 16 4 4 4 4 M8 x 16 V20126-080160
57-16 1860403 WASHER, SP/M8 4 4 4 4 M3 V40116-000800
57-17 1871847 PACKING/RUBBER 1 1 1 1 1427-611-0010-0
Os7-18 1871845 FENDER RH 1 1 1 1 1427-606-2100-2
Os7-19 1871844 FENDER LH 1 1 1 1 1427-606-2000-2
57-20 1860230 BOLT/MI12 x 25 4 4 4 4 M1z % 25 V20126-120250
57-21 1860405 WASHER, SP/M12 4 4 4 4 M1z V40116-001200
57-22 1860416 WASHER, PL/MI12 4 4 4 4 Ml2 V41316-001200
Os57-23 1871846 ARM, REST Z 2 2 2 1427-606-2200-2
57-24 1860214 BOLT/M8 x 16 8 8 8 8 M8 ¥ 16 V20126-080160
57-25 1860403 WASHER, SP/M38 12 |12 |12 |12 M8 V40116-000800
57-26 1860414 WASHER, PL/M8 10 | 10 [ 10 | 10 M3 V41316-000800
57-27 1871843 STAY 1 1 1 1 1427-606-0010- |
57-28 1860304 NUT/M8 8 8 8 8 M8 V30026-000800
57-29 1860216 BOLT/M8x 20 4 4 4 4 M8 x 20 V20126-080200
Ty
i

* Order Individual Parts

104



105

Fig. 58 ELECTRICAL SYSTEM

\ N

I
s

o)



REV. 1/81

_ Q'ty

Ref No| Parts Code Name 1500 | 13007 | 1500 lisoor| Standard Parts Code
58- 0-1 1871874 LAMP, HEAD ASSY 2| 2| 2] 2 1427-621-2300-0
58- 1 1871861 LENS 2 2 2 2 1427-621-0130-0
58- 2 1871862 PACKING 2 2 2 2 1427-621-0140-0
58- 3 1860935 RETAINER 2 2 2 2 1427-621-2400-0
58- 4 1860101 SCREW/M4 14 2 2 2 2 | M4 x14 V11116-400140
58- 5 1860301 NUT/M4 2 2 2 z | M4 V30026-000400
58- 6 1871863 BULB/12V 25/25 2 2 2 2 | 12v 25/25 1427-621-0150-0
58- 7 1860214 BOLT/M8 16 4 4 4 4 | M8 x16 Vv20126-080160
58- 8 1860403 WASHER, SP/M8 4 4 4 4 | M8 V40116-000800
58- 9 1860304 NUT/M8 4 4 4 | 4 | M8 V30026-000800
58-10 1871838 PLATE, LAMP 2 2 2 2 1427-602-2200-}
58-11 1860216 BOLT/M8 20 4 4 4 4 | mM8x2z0 v20126-080200
58-12 1860414 WASHER, PL/M8 4 4 4 4 | M8 V41316-000800
58-13 1860403 WASHER, SP/MS8 4 4 4 4 | M8 V40116-000800
58-14 1860975 HORN 1 1 1 1 1427-621-0080-0
58-15 1860201 BOLT/M6 12 2 z 2 z | Mbx12 V20026:060120
58-16 1860402 WASHER, SP/Mb 2 2 2 2 | M6 V40116-000600
58-17 1860303 NUT/M6 2| 2| 2| 2 | Mé V30026-000600
58-18 1871460 SWITCH, STARTER 1 1 1 1 1416-621-0029-0
58-19 1871430 SWITCH,; KEY SET 1 1 1 I 1407-600-0520-0
58-20 1871433 KEY (SET OF 2) 1 | i 1 1407-621-0120-0
58-21 1871409 SWITGH, PUSH BUTTON 1 1 1 1 1402-621-0130-0
58-22 1871414 SWITCH, LEVER 1 i 1 1 1403-621-0130-0
58-23 1871413 UNAT, 1 1 1 1 1403-621-0120-0
58-24 1860203 "L*c“ﬁl:r/M's 1| 1| 1] 1| mexis V20026-060180
58-25 1860205 BOLT/M6 25 1 1 1| 1 | Mexzs V20026-060250
58-26 1860413 WASHER, PL/M6 2 2 2 2 | mé v41316-000600
58-27 1860402 WASHER, SP/M6 2 2 2 2 | M6 V40116-000600
58-28 1860303 NUT/M6 2 2| 2| 2 | M8 V30026-000600
58-29 1860934 REFLECTOR ASSY 2 2 2 2 1416-600-0570-0
58-30 1860408 WASHER, SP/M5 2 2 z 2 | M5 Vv40125-000500
sg,ﬁ 1860302 NUT/MS 2 PA 2 2 | M5 V30025-000500
58- 0-2 1871470 LAMP (A), PILOT ASSY 1 1 1 1 | Red 1421-600-0550-0
58-32 1871415 BULB/12V-3W 1 1 1 1| 12v-3w 1403-621-0310-0
58- 0-3 1871873 LAMP (B), PILOT ASSY 1 1 1 1,| Red 1427-621-2200-0
58-33 1871415 BULB/L12V-3W 1 1 1 1 12V-3W 1403-621-0310-0
58- 0-4 1871471 LAMP (C), PILOT ASSY 1 1 1 1 | Red 1421-600-0570-0
58-34 1871415-\ BULB/12V-3W 1 1 1| 1| 12v-3wW 1403-621-0310-0

) _

o 106



Fig. 58 ELECTRICAL SYSTEM

107



No.58

Q'ty
Ref No)| Parts Code Name 150 | 1500r | 1500 |1s00F| Standard Parts Code
58-35 ¥*1871859 SWITCH, SAFETY 1 1] 1 1 1427-621-0110-0
1863508 SWITCH, SAFETY 1436-621-0110-0
58-36 *1860406 WASHER, SP/MI16 1 1 1 1 | M16 V40116-001600
58-37 1871860 GROMMET 1 1 1 1 1427-621-0120-0
58- 0-5 1871876 WINKER, LAMP SET P 2 2 2 1427-621-3100-0
58-38 1860936 LAMP, BLINKER ASSY 2l 2| 2] 2 1427-621-2700-0
58-39 1871864 LENS 41 4| 4| 4 1427-621-0170-0
58-40 1871865 BULB/12V-20W 2 2 2 2 12V-20W 1427-621-0180-0
58-41 1860937 CLAMP, BLINKER ASSY 2 2 z 2 1427-621-2900-0
58-42 1871867 HARNESS, WIRE NO. 1 1 1 1 1 1427-621-0210-0
58-43 1871868 HARNESS, WIRE NO.2 1 1| 1 1 1427-621-0220-0
58-44 1871869 . HARNESS, WIRE NO.3 L 1 1 1 1427-621-0230-0
58-45 1871870 HARNESS, WIRE NO.4 1 1 1 1 1427-621-0240-0
58-46 1871871 HARNESS, WIRE NO.5 1 1 1 1 1427-621-0250-0
58-47 1871478 CLAMP, HARNESS 8 8 8 8 1421-621-0360-0
58-48 1871316 BAND, WIRE/250 1 1 1 1 | 250 1341-402-0060-0
58-49 1873760 CLAMP, MAIN HARNESS 2 2 2 - 2 3737-172-0090-0
58-50 1860201 BOLT/M6 12 2 2z 2 2 | M6x12 V20026-060120
58-51 1860303 NUT/Mé 2 2 2 2 | mé V30026-000600
58-52 1860402 WASHER, SP/M6 2| 2| 2| 2 | Ms V40116-000600
58-53 1860938 CLAMP, HARNESS/150 2 2 2 2 | 150 1427-621-0260-0
*¥TX1300 S/N 000000 to 103150 TX1500 S/N 000000 to 103882 108

TX1300F S/N 000000 to 013253

TX1500F S/N 000000 to 007348



O

Fig. 59 WIRING DIAGRAM

yniag fageg

yaeg MY
Py

Jojeszuan

YR
32819 341

Ynimg oway]

Mz = Pnss oA ol Yig mumg
LIERY
an 13vg anig @ yg aoll24 x3e1g nog, 1T
(H7) dwey saqmpy 1 @
vaaln

# [rudig amay A WK g 1|.hm

) 1R . ) v e Ay M
1 - = N Mofja t E

i 120
\mC Ay M RIEE - = M
2! =
anjg 131 P3Y NN M
anjg yorg
P MOFS
!c:u>
35:u>
u;:nmu._am “"O
Moz =
LIRS
g L
(H'¥) dwe] saxu anjg pay Py HolF )
B S = S s T3
m | uonng oy SUYM UaD uiey
WY P UG
M Y
Py 3

Py

Py
MSZ .- '58

Py

() doe] peay

MSZ 82

(Hm) doey pespy

109



SERVICE MEMO




Fig. 65 MARK(ENGLISH 1)

“asin

3414 N3d0 ON
1and 138310

22
Z1

¥30) o1 {Epad
WIALSAS Y207°4410 @

11 0T

ssadag

@H.mﬂimﬂ.qﬂ
[ 19 i3S SUsiod

|
|

ap =i

LENCE R
IS ]

T4 O NOISSIWSNYA

pOYm s
AN IeISK 30¥S Y
SI134 MY 103 433
Poym
ETE LR TR
IMINTOW W E04 LMK BOIIVHL QIONIIIVMN IAW3T LGN CO

115



TX1500F S/N 008404 and later

TX1300F 013899 and later

REV. 1/81 No. 65
Model & Q'ty

Ref No| Parts Code Name 150 | 1500F| 1500 |1s00¥| Standard Parts Code
65- 1 1871901 MARK, MODEL 1 1427-939-0010-0
65- 2 1871946 MARK, MODEL 1 1429-939-0010-0
65- 3 1871902 MARK, MODEL (F) 1 1427-940-0010-0
65- 4 1871947 MARK, MODEL (F) 1 1429-940-0010-0
65- 5 1860249 RIVET, BLIND/2.4 7.4 4 4| 4| 4 V29620-240740
65- 6 1871904 MARK, SUB CHANGE 1 1 1 1 1427-941-0020-0
65- 7 1871906 MARK, DRIVE CAUTION 1 1 1 1 1427-941.0046-0
65- 8 1871910 MARK, HYDRAULIC LEVER 1 1 1 1 1421~941-00r80-0
65- 9 1871911 MARK, OIL NO 1 1 1 1 1427-941-0090-0
65-10 1871913 MARK, LOCK IS ST A A 1427-941-0120-0
65-11 1871914 MARK, DIFF LOCK 1 1 1 1 1427-941-0130-0
65-12 1871917 MARK, FUEL 1 1 1 1 1427-941-0160-0
65-13 1_871918 MARK, CAP 1 1 1 1 1427-941-0170-0
65-14 1860942 MARK, SIDE LH/G152 1 1427-942-0010-0
65-15 1860946 MARK, SIDE LH/G172 1 1429-942-0010-0
65-16 1860943 ] MARK, SIDE RH/G152 1 1427;942-0020-0
65-17 1860947 MARK, SIDE RH/G172 1 1429-942-0020-0
65-18 1860944 MARK, SIDE LH/G154 | 1427-943-0010-0
65-19 1860948 MARK, SIDE LH/G174 ! 1429—943-001-0-0
65-20 1860945 MARK, SIDE RH/G154 1 1427-943-0020-0
65-21 1860949 MARK, SIDE RH/G174 1 1429-943-0020-0
65-22 1871 929 MARK, F CHANGE | 1 1 1 1427-943-0040-0
65-23.1 *1862333 Mark, Model LH/G172 l
65-24 | *1862332 Mack, Model RH/G172 l
65-25 | *1862337 Mark, Model LH/G174 |
65-26 | *1862336 Mark, Model RH/G174 |
85-27 | *1862335 Mark, Model LH/G152 | {
65-28 | *1862334 Mark, Model RH/G152 | |
65-29 | *1862331 Mark, Model LH/G154 |
65-30 | *1862330 Mark, Model RH/G154 | )
65-31 #1862324 Mark, Side, R.H. | I Foyoo

65-32 | *1862325 Mark, Side, L.H. RN
¥Applies to TX1500 S/N 104138 and later TX1300 103367 and later 116



JaueD U)E A Jsjua
O} J3JEM JlULiad Jou op
103381} By Buiysem uaym

LHYHD NOH1¥OREM

“AjUO U0
9Zaal)-ljue
S50 U3JUIM U|

was

O} FEANO02  ymms  AUmE wn) e
SRR OZ O PIOY  PUR  BEIMN00[3

IMUnoT YRS Jeums wn)

‘waljised ua o Ay R es wn) @

TeNnRY U worssiwsuRs Ind @

P yNND  sswdeg @

posds __,E @ IR ROIR  ysng @

SNOILONYLSNI  DNILYYLS

Fig. 66 MARK(ENGLISH II)

€l

4 RPUETTIVE]
“EHE BUNUNOWSIP JaA
-eu3YM spua Jeas pue
JUoH yiog uo asoeid ul

spiend yeys ay dasy

NO 91




No. 66

Model & Q'ty

Ref No| Parts Code Name 1300 | 1500 F | 1505 |1500F| Standard Parts Code

66- 1 1871903 MARK, THROTTLE 1 1 1 1 1427-941-0010-0
b6- 2 1871905 MARK, PTO CHANGE 1 1 1 1 1427-941-0030-0
66- 3 1871907 MARK, DRIVE 1 1 1 1 1427-941-0050-0
66- 4 - 1871908 MARK, PANEL 1 1 1 1 . 1427-941-0060-0
66- 5 1871909 MARK, WIRING 1 1 1 1 1427-941-0070-0
66- 6 1871912 MARK, HYDRAULIC ADJ 1 1 1 1 1427-941-0110-0
66- 7 1871915 MARK, AIR CLEANER (A) 1 1 1 1 1427-941-0140-0
66- 8 1871916 MARK, AIR CLEANER (B) 1 1 1 1 1427-941-0150-0
66- 9 1871919 MARK, KEY SWITCH 1 1 1 1 1427-941-0180-0
66-10 18719290 MARK, STARTER (A) 1 1 1 1 1427-941-0190-0
66-11 1871921 MARK, STARTER (B) i 1 1 1 1427-941-0210-0
66-12 1871922 MARK, HORN 1 1 1 1 1427-941-0220-0
66-13 1871923 MARK, RADIATOR (A) 1 1 1 1 . 1427:941-0230-0
66-14 1871924 MARK, RADIATOR (B) 1 1 1 1 1427-941-0240-0
66-15 1871925 MARK, CLUTCH 1 1 1 1 14??-941—0250-0
66-16 1871926 MARK, F PTO CAUTION 1 1 1 1 1427-941-0260-0
66-17 1871927 MARK, OIL 1 1 1 1 1427-942-0030-0
66-18 ’ 1871928 MARK, OIL (F) 1 1 1 1 1427-943-0030-0

118



Fig. 71 TOOLS

119



